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Appendix C. Radiated Spurious Emission Test Data
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR4N0526B

_ o Relative Humidity : 51 ~53C
Test Engineer: Kol Ji Temperature : 21.2~225%
Radiated Spurious Emission Test Modes
Mode Band Band Antenna Modulation Channel = Frequency Data RU | Remark
(GHz) Rate
Mode 1 U-NII-1 5.15-5.25 ' CDD 1S2T 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 ' CDD 1S2T 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25  CDD 1S2T 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-1 5.15-5.25 A CDD 1S2T @ 802.11ax HE20 36 5180 MCSO0 - -
Mode 5 U-NII-1 5.15-5.25 A CDD 1S2T @ 802.11ax HE20 44 5220 MCSO0 - -
Mode 6 U-NII-1 5.15-5.25 < CDD 1S2T @ 802.11ax HE20 48 5240 MCSO0 - -
Mode 7 U-NII-1 5.15-5.25 < CDD 1S2T @ 802.11ax HE40 38 5190 MCSO0 - -
Mode 8 U-NII-1 5.15-5.25 < CDD 1S2T @ 802.11ax HE40 46 5230 MCSO0 - -
Mode 9 U-NII-1 5.15-5.25 < CDD 1S2T @ 802.11ax HE80 42 5210 MCSO0 - -
Mode 10 U-NII-2A | 5.25-5.35 | CDD 1S2T 802.11a 52 5260 6Mbps - -
Mode 11 = U-NII-2A | 5.25-5.35 | CDD 1S2T 802.11a 60 5300 6Mbps - -
Mode 12 | U-NII-2A = 5.25-5.35 = CDD 1S2T 802.11a 64 5320 6Mbps - -
Mode 13 = U-NII-2A  5.25-5.35 | CDD 1S2T @ 802.1lax HE20 52 5260 MCSO0 - -
Mode 14 = U-NII-2A = 5.25-5.35 = CDD 1S2T @ 802.11lax HE20 60 5300 MCSO0 - -
Mode 15 U-NII-2A | 5.25-5.35 | CDD 1S2T | 802.1lax HE20 64 5320 MCSO0 - -
Mode 16 = U-NII-2A | 5.25-5.35 | CDD 1S2T | 802.1lax HE40 54 5270 MCSO0 - -
Mode 17  U-NII-2A | 5.25-5.35 | CDD 1S2T | 802.1lax HE40 62 5310 MCSO0 - -
Mode 18 | U-NII-2A | 5.25-5.35 < CDD 1S2T @ 802.11ax HE80 58 5290 MCSO0 - -
Mode 19 U-NII-2A | 5.25-5.35 | CDD 1S2T & 802.11ax HE160 50 5250 MCSO0 - -
Mode 20 U-NII-2C | 5.47-5.725 CDD 1S2T 802.11a 100 5500 6Mbps - -
Mode 21 U-NII-2C | 5.47-5.725 CDD 1S2T 802.11a 116 5580 6Mbps - -
Mode 22 U-NII-2C | 5.47-5.725 CDD 1S2T 802.11a 140 5700 6Mbps - -
Mode 23 = U-NII-2C | 5.47-5.725 CDD 1S2T | 802.1lax HE20 100 5500 MCSO0 - -
Mode 24 = U-NII-2C | 5.47-5.725 CDD 1S2T | 802.1lax HE20 116 5580 MCSO0 - -
Mode 25 U-NII-2C | 5.47-5.725 @ CDD 1S2T | 802.1lax HE20 140 5700 MCSO0 - -
Mode 26 = U-NII-2C | 5.47-5.725 CDD 1S2T | 802.1lax HE40 102 5510 MCSO0 - -
Mode 27 = U-NII-2C | 5.47-5.725 CDD 1S2T | 802.11lax HE40 110 5550 MCSO0 - -
Mode 28 U-NII-2C | 5.47-5.725 CDD 1S2T | 802.11ax HE40 134 5670 MCSO0 - -
Mode 29 U-NII-2C | 5.47-5.725 CDD 1S2T | 802.11ax HE80 106 5530 MCSO0 - -
Mode 30 = U-NII-2C | 5.47-5.725 CDD 1S2T | 802.11ax HE80 122 5610 MCSO0 - -
Mode 31  U-NII-2C | 5.47-5.725 CDD 1S2T & 802.11lax HE160 114 5570 MCSO0 - -
Mode 36 | U-NII-3 | 5.725-5.85 CDD 1S2T 802.11a 149 5745 6Mbps - -
Mode 37  U-NII-3 | 5.725-5.85 CDD 1S2T 802.11a 157 5785 6Mbps - -
Mode 38 | U-NII-3 | 5.725-5.85 CDD 1S2T 802.11a 165 5825 6Mbps - -
Mode 39  U-NII-3 | 5.725-5.85 | CDD 1S2T | 802.1lax HE20 149 5745 MCSO0 - -
Mode 40  U-NII-3 | 5.725-5.85 | CDD 1S2T | 802.1lax HE20 157 5785 MCSO0 - -
Mode 41  U-NII-3 | 5.725-5.85 | CDD 1S2T | 802.1lax HE20 165 5825 MCSO0 - -
Mode 42 = U-NII-3 | 5.725-5.85 | CDD 1S2T | 802.1lax HE40 151 5755 MCSO0 - -
Mode 43  U-NII-3 | 5.725-5.85 | CDD 1S2T | 802.1lax HE40 159 5795 MCSO0 - -
Mode 44  U-NII-3 | 5.725-5.85 | CDD 1S2T | 802.1lax HE80 155 5775 MCSO0 - -
Mode 32 U-NII-2C | 5.47-5.725 CDD 1S2T 802.11a 144 5720 6Mbps - -
Mode 33 = U-NII-2C | 5.47-5.725 CDD 1S2T | 802.1lax HE20 144 5720 MCSO0 - -
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Mode 34 = U-NII-2C = 5.47-5.725 CDD 1S2T @ 802.11lax HE40 142 5710 MCSO0 -

Mode 35 = U-NII-2C = 5.47-5.725 CDD 1S2T @ 802.11ax HE80 138 5690 MCSO0 -

Summary of each worse mode

Mode Modulation Ch. (T\;ig) (d;?x;lm) (dlélun\]/'/tm) M(ng)m Pol. Z?/Zk Result | Remark
1 802.11a 36 5148.76 53.89 54.00 -0.11 V | AVERAGE | Pass | Band Edge
1 802.11a 36 @ 8288.00 44.80 54.00 -9.20 V | AVERAGE | Pass Harmonic
2 802.11a 44 | 5058.52 52.82 54.00 -1.18 V | AVERAGE | Pass | Band Edge
2 802.11a 44 | 15660.00 51.73 54.00 -2.27 V | AVERAGE | Pass @ Harmonic
3 802.11a 48 | 5403.08 51.75 54.00 -2.25 V | AVERAGE | Pass | Band Edge
3 802.11a 48 | 15720.00 53.72 54.00 -0.28 V | AVERAGE | Pass @ Harmonic
4 802.11ax HE20 | 36 | 5149.93 53.21 54.00 -0.79 V | AVERAGE | Pass | Band Edge
4 802.11ax HE20 = 36 @ 15540.00 35.29 54.00 -18.71 H  AVERAGE | Pass = Harmonic
5 802.11ax HE20 | 44 | 5064.56 52.78 54.00 -1.22 V | AVERAGE | Pass | Band Edge
5 802.11ax HE20 = 44  15660.00 51.85 54.00 -2.15 V | AVERAGE | Pass @ Harmonic
6 802.11ax HE20 | 48 | 5402.14 51.58 54.00 -2.42 V | AVERAGE | Pass | Band Edge
6 802.11ax HE20 = 48 15720.00 48.64 54.00 -5.36 H  AVERAGE | Pass = Harmonic
7 802.11ax HE40 | 38 | 5149.05 53.87 54.00 -0.13 V | AVERAGE | Pass | Band Edge
7 802.11ax HE40 @ 38 15570.00 35.45 54.00 -18.55 V | AVERAGE | Pass @ Harmonic
8 802.11ax HE40 | 46 | 5149.97 51.37 54.00 -2.63 V | AVERAGE | Pass | Band Edge
8 802.11ax HE40 @ 46  15690.00 39.76 54.00 -14.24 V | AVERAGE | Pass @ Harmonic
9 802.11ax HE80 | 42 | 5147.84 51.99 54.00 -2.01 H ' AVERAGE | Pass | Band Edge
9 802.11ax HE80 @ 42 15630.00 36.12 54.00 -17.88 V | AVERAGE | Pass @ Harmonic
10 802.11a 52  5103.37 49.34 54.00 -4.66 V | AVERAGE | Pass | Band Edge
10 802.11a 52 | 15780.00 36.06 54.00 -17.94 V | AVERAGE @ Pass Harmonic
11 802.11a 60 5142.40 50.41 54.00 -3.59 V | AVERAGE | Pass | Band Edge
11 802.11a 60 15900.00 36.34 54.00 -17.66 V | AVERAGE | Pass @ Harmonic
12 802.11a 64  5350.07 52.42 54.00 -1.58 V | AVERAGE | Pass | Band Edge
12 802.11a 64 15960.00 37.49 54.00 -16.51 V | AVERAGE | Pass @ Harmonic
13 802.11ax HE20 | 52 | 5417.80 53.52 54.00 -0.48 V | AVERAGE | Pass | Band Edge
13 802.11ax HE20 @ 52  15780.00 36.00 54.00 -18.00 V | AVERAGE | Pass @ Harmonic
14 802.11ax HE20 | 60 | 5380.64 52.89 54.00 -1.11 V | AVERAGE | Pass | Band Edge
14 802.11ax HE20 = 60 @ 15900.00 35.45 54.00 -18.55 H  AVERAGE | Pass = Harmonic
15 802.11ax HE20 | 64 | 5350.65 53.86 54.00 -0.14 V | AVERAGE | Pass | Band Edge
15 802.11ax HE20 64 | 15960.00 35.94 54.00 -18.06 V | AVERAGE @ Pass Harmonic
16 802.11ax HE40 | 54 | 5353.20 50.09 54.00 -3.91 V | AVERAGE | Pass | Band Edge
16 802.11ax HE40 @ 54  15810.00 35.13 54.00 -18.87 H  AVERAGE | Pass = Harmonic
17 802.11ax HE40 | 62 | 5350.22 52.71 54.00 -1.29 H ' AVERAGE | Pass | Band Edge
17 802.11ax HE40 = 62  15930.00 35.50 54.00 -18.50 H  AVERAGE | Pass = Harmonic
18 802.11ax HE80 & 58 5354.71 52.35 54.00 -1.65 V | AVERAGE | Pass | Band Edge
18 802.11ax HE80 58 | 15870.00 36.17 54.00 -17.83 V | AVERAGE @ Pass Harmonic
19 802.11ax HE160 | 50 5112.88 53.87 54.00 -0.13 V | AVERAGE | Pass | Band Edge
19 802.11ax HE160 50 | 10500.00 45.19 68.20 -23.01 \% PEAK Pass Harmonic
20 802.11a 100 5469.08 67.51 68.20 -0.69 \Y, PEAK Pass | Band Edge
20 802.11a 100 @ 16500.00 59.68 68.20 -8.52 \Y, PEAK Pass | Harmonic
21 802.11a 116 | 541342 53.69 54.00 -0.31 V | AVERAGE | Pass | Band Edge
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21 802.11a 116 | 16740.00 60.72 68.20 -7.48 Y, PEAK Pass | Harmonic
22 802.11a 140 5725.76 65.91 68.20 -2.29 \% PEAK Pass | Band Edge
22 802.11a 140 @ 11400.00 40.55 54.00 -13.45 H | AVERAGE | Pass Harmonic
23 802.11ax HE20 | 100 | 5469.78 67.27 68.20 -0.93 \Y, PEAK Pass | Band Edge
23 802.11ax HE20 = 100 | 16500.00 62.65 68.20 -5.55 \% PEAK Pass Harmonic
24 802.11ax HE20 | 116 | 5422.47 52.84 54.00 -1.16 V | AVERAGE | Pass | Band Edge
24 802.11ax HE20 @ 116 16740.00 62.00 68.20 -6.20 Y, PEAK Pass | Harmonic
25 802.11ax HE20 | 140 | 5725.52 66.51 68.20 -1.69 \% PEAK Pass | Band Edge
25 802.11ax HE20 @ 140 17100.00 59.52 68.20 -8.68 H PEAK Pass | Harmonic
26 802.11ax HE40 | 102 | 5468.16 67.28 68.20 -0.92 \% PEAK Pass | Band Edge
26 802.11ax HE40 102 | 16530.00 55.56 68.20 -12.64 H PEAK Pass Harmonic
27 802.11ax HE40 | 110 | 5392.75 51.76 54.00 -2.24 V | AVERAGE | Pass | Band Edge
27 802.11ax HE40 @ 110 16650.00 56.27 68.20 -11.93 \Y, PEAK Pass | Harmonic
28 802.11ax HE40 | 134 | 5727.15 67.47 68.20 -0.73 \Y, PEAK Pass | Band Edge
28 802.11ax HE40 134 | 17010.00 54.76 68.20 -13.44 \% PEAK Pass | Harmonic
29 802.11ax HE80 | 106 | 5450.30 52.88 54.00 -1.12 V | AVERAGE | Pass | Band Edge
29 802.11ax HE80 106 16590.00 47.59 68.20 -20.61 H PEAK Pass Harmonic
30 802.11ax HE80 | 122 | 5730.05 67.43 68.20 -0.77 \% PEAK Pass | Band Edge
30 802.11ax HE80 @ 122 16830.00 49.20 68.20 -19.00 \Y, PEAK Pass | Harmonic
31 | 802.11ax HE160 114 @ 5458.12 53.64 54.00 -0.36 V | AVERAGE | Pass | Band Edge
31 | 802.11ax HE160 114 16710.00 47.89 68.20 -20.31 H PEAK Pass | Harmonic
36 802.11a 149 @ 5630.80 63.76 68.20 -4.44 \Y, PEAK Pass | Band Edge
36 802.11a 149 1 17235.00 67.28 68.20 -0.92 \% PEAK Pass | Harmonic
37 802.11a 157 @ 5936.80 64.48 68.20 -3.72 \Y, PEAK Pass | Band Edge
37 802.11a 157 | 17355.00 68.03 68.20 -0.17 \% PEAK Pass Harmonic
38 802.11a 165 @ 5992.40 64.26 68.20 -3.94 \Y, PEAK Pass | Band Edge
38 802.11a 165  17475.00 67.25 68.20 -0.95 \Y, PEAK Pass | Harmonic
39 802.11ax HE20 | 149 | 5649.20 63.04 68.20 -5.16 \Y, PEAK Pass | Band Edge
39 802.11ax HE20 @ 149 17235.00 67.63 68.20 -0.57 \Y, PEAK Pass | Harmonic
40 802.11ax HE20 | 157 | 5626.80 65.72 68.20 -2.48 \Y, PEAK Pass | Band Edge
40 802.11ax HE20 157 | 17355.00 67.34 68.20 -0.86 \% PEAK Pass | Harmonic
41 802.11ax HE20 | 165 5986.80 64.26 68.20 -3.94 \Y, PEAK Pass | Band Edge
41 802.11ax HE20 165 | 17475.00 67.34 68.20 -0.86 \% PEAK Pass | Harmonic
42 802.11ax HE40 | 151 @ 5648.67 67.20 68.20 -1.00 \Y, PEAK Pass | Band Edge
42 802.11ax HE40 @ 151 17265.00 64.39 68.20 -3.81 \Y, PEAK Pass | Harmonic
43 802.11ax HE40 | 159 | 5922.40 69.75 70.12 -0.37 \Y, PEAK Pass | Band Edge
43 802.11ax HE40 @ 159 17385.00 67.43 68.20 -0.77 \Y, PEAK Pass | Harmonic
44 802.11ax HE80 | 155 | 5648.80 68.08 68.20 -0.12 \Y, PEAK Pass | Band Edge
44 802.11ax HE80 155  17325.00 49.27 68.20 -18.93 \% PEAK Pass Harmonic
32 802.11a 144 - - - - - - - Band Edge
32 802.11a 144 | 17160.00 58.16 68.20 -10.04 H PEAK Pass Harmonic
33 802.11ax HE20 | 144 - - - - - - - Band Edge
33 802.11ax HE20 @ 144 17160.00 60.90 68.20 -7.30 \Y, PEAK Pass | Harmonic
34 802.11ax HE40 | 142 - - - - - - - Band Edge
34 802.11ax HE40 @ 142 11420.00 39.60 54.00 -14.40 H  AVERAGE | Pass = Harmonic
35 802.11ax HE80 | 138 - - - - - - - Band Edge
35 802.11ax HE80 138 11380.00 37.89 54.00 -16.11 V | AVERAGE @ Pass Harmonic
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Radiated Spurious Emission Test plots

1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
Iy flm U-HIA-U-H-2A-PN- l | | UM NZALNI-C
50 LE 50 W
48 48
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.93 69.01 74.00 -4.99 52.75 34.10 12.03 29.87 0.0 108 165 PEAK 1 5180.00 118,89 ----vv -=nem- 951 34.21 12.05 29.88 0.00 108 165 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
-804 U-NI-2CIAVE), N1 2A-A-ZCHAVG)
48 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5150.60 50.69 54.00 -3.31 34.43 34.10 12.03 29.87 @.00 109 165 AVERAGE 1 5160.00 102,74 ---eev -vneee 86,31 34.25 12.06 29.68 0.00 100 165 AVERAGE
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
813 1 813
f U-HIA-U-H-28-U-2C l | T UM UNIZA UKL
50 'JWJ‘ W 50
48 48
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 548,91 72.36 74.00 -1.64 56.19 34.10 12.03 29.87 0.0 108 64 PEAK 1 5180.00 116,94 ----vv -eneee 108,56 34.21 12.05 29.68 0.00 100 64 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
650 50
-8 2CHAVER N1 280GV
48 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 548,76 53.89 54.00 -0.11 37.63 34.10 12.03 29.87 @.00 108 64 AVERAGE 1 5160.00 10824 ----vv -veee- 91.86 34.21 12.05 29.88 0.00 100 64 AVERAGE
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Pol. Horizontal Vertical
mLeveI(dBqu) 1Hch\ml(dBu‘le)
1138 1138
5 975
83
i UNURAINE] LN I s Wit
I [ [ N I M 8507 - —
850 o 1 . R | UNIUNL2ANL2C(AVG)|
UNI-LNLZANLZCAVS T S S
N - . Ay il e " w
488 L e :ﬂw e | il i
b y 5
Peak Wiy v i
325
A 163
V
g 163
7000 20, 1400, 13600, 1500, 18000
Frequency (MHz)
7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp  Aux APos Thos TR minEe @ B 8 § & a wm
. . Z dbuv/m douv/m u n o Eg
freq Level - Line Hargin Levl factor  Loss Factor factor Rerrk 182800 45.12 7480 -25.88 6359 3.9 15.41 6671 0.00 160 189 PEN
_— 782800 4400 5480 -9.20 60.18 3.9 15.41 66.71 0.00 100 180 AVERAGE
e dlin din &8 B i B B o dyg 3000 45.35 6520 -1LE5 B0 745 1754 65.45 0.0 - - PEAC
1 1032.00 44.56 68.20 -23.64 55.61 3746 17.54 65.45 808 - - PEAK 4 1199620 50.90 7400 -13.10 5B.20 3B.60 19.83 64.93 0.0 - -- PEAK
2 1554.00 S4.64 7480 -19.3 5.5 4004 2165 6430 600 111 M4 PEMK 5155000 55.34 7400 -18.66 57.05 4084 2165 6430 0.00 360 160 PEN
3 15540.00 36.83 5480 -17.17 390.43 4085 2165 6430 000 111 34 AVERAGE 6 155000 37.95 5400 -15.05 40.57 4084 2164 6430 0.00 300 16 AVERAGE
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2
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH44_5220MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
813 813
l | T U UNIZA UKL
50 1 50
gttt o g
48 48
Peak
325 35
163 163
sl 5044, 5088, 5132 517, 520 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 586170 59.61 74.00 -14.39 43.05 4.2 1.97 29.83 @060 34 7 PEAK 1 5200.00 116,46 ----vv -=nom- 99.92 34.34 12.09 29.89 0.00 34 7 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
813 813
650 50
U-HA--28-U-A-2C1AVE) L L M1 2A-A0-2CH RV
s ! s
Av
) 325 35
163 163
sl 5044, 5088, 5132 517, 520 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5e62.63 43.11 54.00 -5.89 3175 34.22 1L97 29.83 .60 3 7 AVERAGE 1 5220.00 107,28 -----v -=--=- 99,68 34.33 12.08 29.89 0.00 34 7 RVERAGE
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Pol. Horizontal Fundamental
mLeveI(leNhn)
113..'2"1/‘\
15 v\q
03 ﬁl
-HI1-U-H0-2A-U1-2C
i
654 I 1
Vet s 4 o .
488
Peak Blank
35
163
50 5268, 536, 5364, 542, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 537051 56.89 74.00 -15.11 4199 3449 1213 1.8 om0 3 7PN

Lol

134

(\/\% U-N-1--N-2-U--2C AV )
m 1

S P
Avg Blank
38
163
5 5268, 536 5364, 512 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 537631 47.66 54.00 -6.3 30.73 351 1213 2.81 o.e0 34 7 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C9 of 186
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311



ssomonas. FCC TEST REPORT

Report No. : FR4N0526B

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH44_5220MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim) 1
1138 1138
45 95
813 813
l | T U -UNIZA UKL
650 50
48 48
Peak
325 35
163 163
sl 5044, 5088, 5132 517, 520 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5067.44 62.9 74.00 -11.10 46,53 34.33 119 29.84 0.0 136 63 PEM 1 5200.00 122,49 ---evv ooneee 105,97 34,33 12.08 29.89 o.00 136 63 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
813 813
650 50
U128 2C1AVE) L L N1 282G
T O s
Av
) 325 35
163 163
sl 5044, 5088, 5132 517, 520 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5858.50 52.82 54.00 -L.18 36.46 34.22 1197 29.83 2.0 136 63 AVERAGE 1 5200.00 113,68 ----vv -=--=- 97.16 34.33 12.08 29.89 0.00 136 63 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311

Page Number : C10 of 186




ssamanas. FCC TEST REPORT

Report No. : FR4N0526B

Pol. Vertical Fundamental
1H|.M(dmlwml
138 \
15 ﬂf\ﬂ
03 #
% UAILUNA UL
650 T 1
t“I%‘v‘"""“‘\r“““‘v AT o LY e
488
Peak Blank
35
163
50 5268, 536, 5364, 542, 5460
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 5379.14 62.56 74.00 -11.44 45.62 34.52 1.3 981 0.0 136 63 PEN
1H|.M(dmlwml
138 M
15 ‘
-
850 \nv
o M- 28-D-N1L-2CAv)
u P i
Avg Blank
35
163
50 5268, 536, 5364, 542, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 53778 5112 54.00 -2.08 3415 34.52 12.23 29.81 @.00 136 63 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311

Page Number

: C11 of 186




swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Horizontal Vertical
13J!Le\iei(|i|311‘ﬂm) 1MLoml(ulliu‘lﬁrn)
138 138
w5 3
813 TN YIRS #3 LN LI 2ADN-2C
— L L] L _ 1 | 4 I
g g Ny Iy _1 1L LT 50 ‘
o N I 7 _ - UNILARU-NI-2A-U-NI-2CAVG)
L ) UNAUNZAUNLCAVG) a8 , T
444 1 FUTRINETP | wyT T T A"-t_gur A A
KT e ! i o
Peak i - 325!
325
Av 16.3)
9 163
7000 9200. 11401!i mum 15800, 18000
i w0, 11400, 1301, 15401, 1000 requenc )
Frequency (MHz)
Linit Read At Cable Preamp Aux  APos  TPos
Linit Rl ot CGhlepreap Ao Mo s Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark T WeGWmeam B G0 @ B B B m b
- 1 83200 4.12 74.00 -30.88 58.48 35.90 15.48 66.74 @M - -- PEAK
Mz dBuiim dB/n 8 BV dBe B OB B o deg 21000 ALEL 63,0 -13.30 SO WS4 6L 65,35 00 - - PEAC
1 1pd.00 45.70 68.20 -22.50 5.9 37.54 17.61 6535 0.8 - - PENK 3 1199620 5107 74.00 -22.93 58.37 35.60 10.03 64.93 0.0 - -- PEAK
7 15660.00 6170 74.80 -12.30 6404 40.16 2174 6A34 000 3 235 PEAK 4 1566008 6.74 7400 -7.06 63.18 4016 2174 6434 0.0 32 354 PEAC
3 1660.00 47.10 5400 -6.9 49.54 4.16 2174 6434 0.00 300 135 AVERAGE 5 15660.00 5173 5480 -2.07 5417 4016 2L74 64.34 0.0 312 354 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C12 of 186
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311



FCC TEST REPORT

sPoRTON LAS. Report No. : FR4N0526B
3
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH48_5240MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B -HIA-U-H0-28-UA-2C B
['L I l | T UM UNIZA UKL
50 TR 1 50
ot tetiafbad i
48 48
Peak
325 35
163 163
240 5284, 5308, 5312, 5416, 5460 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5467.24 59.44 74.00 -14.56 42.37 34.60 12.26 29.79 0.0 271 360 PEAK 1 5240.00 116,01 ----vv -=nem- 99.44 3437 1210 29.9% 0.00 71 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
650 50
U124 V) L L -1 U--2A-U-H0-2C
s ‘ s
Av
) 325 35
163 163
240 5284, 5308, 5312, 5416, 5460 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 548147 43.61 54.00 -5.39 3154 34.60 12.25 2978 @.00 271 360 AVERAGE 1 5240.00 107,99 ----ev -omeee 9141 3430 1210 29.9% 0.00 271 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C13 of 186

TEL : +86-512-57900158
FCC ID : 2ADZRBEACONS11




ssomonas. FCC TEST REPORT

Report No. : FR4N0526B

Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH48_5240MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim) :
1138 1138
45 95
B -HIA-U-H0-28-UA-2C B
h l | T U UNIZA UKL
B0 i ”MW B0
MMMWWM
48 48
Peak
325 35
163 163
240 5284, 5308, 5312, 5416, 5460 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5397.67 63.35 74.00 -10.65 46.29 34.59 12.25 29.78 0.0 156 60 PEAK 1 5240.00 122,77 -=seev oomees 10621 34.36 12.19 29.% o0.00 156 60 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
I
1138 1138
45 95
813 813
650 50
U124 V) U828 )
48 448
Av
) 325 35
163 163
240 5284, 5308, 5312, 5416, 5460 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5483.88 5175 54.00 -2.25 34.68 34.60 12.25 2978 @.00 156 60 AVERAGE 1 5240.00 113,79 --veev ovmees 97.20 3438 1211 29.9% 0.00 156 60 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311

Page Number : C14 of 186




ssamanas. FCC TEST REPORT

Report No. : FR4N0526B

Pol. Horizontal Vertical
1‘.““LMI(li&]‘ﬂm) 1HLml(dlm‘lﬁrn)
1138 1138
075 975
3 N 813 NI
i UNITUNAINCE — J ] e
UL 1 I s n —
UL LN A NLZCIATG) — L I VAL A2 DALECATG)
S R B ' ) 48 FAPTIPPTN B TPPAR
488 "™ . o i FV""M"' Lo "y “.m.'la; x...w i e sl ol L
Peak ke ian 25
15 "
Av 3
9 i 183
7000 9200. 11400, 13600. 15800, 18000
7000 9200, 1140, 13600, 15800 16000 Frequency (WHz)
Frequency (MHz)
. Linit Read At (able Preamp Aux APos TPos
Linit Read ot Cable Preamp  Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . . . . . __ Pz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B m  deg
Mz dBul/m dBuV/m  dB BV dBm B B dB m deg 1 10430.00 44.60 68.20 -23.66 54.68 37.58 17.65 65.31 @.ee  --  -- PEAK
1 10430.08 44.67 68.28 -13.53 5475 37.58 17.65 65.31 8.8 - -- PEAK 2 1198.13 5117 74.60 -22.83 5B.43 33.59 19.02 64.92 0.0 - - PEAK
2 15726.08 63.84 74.08 -10.16 66.15 40.26 2179 64.36 .00 300 196 PEAK 3 1572000 68.14 74.00 -5.86 70.45 40.26 21.79 6436 .00 37 352 PEAK
3 15720.00 50.31 54.80 -3.69 562 40.26 279 64.36 0.00 300 196 AVERAGE 4 1572000 53.72 S4.80 -0.28 56.83 40.26 21.79 64.36 0.00 327 352 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311

Page Number

: C15 of 186



FCC TEST REPORT

sPoRTON LAS. Report No. : FR4N0526B
4
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_5180MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
l | T UM UNIZA UKL
50 50
48 48
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.93 66.58 74.00 -7.42 50.32 3410 12.03 29.87 .60 111 360 PEAK 1 5180.00 118,52 ----ev -eeee- 9,14 34.21 12.85 29.88 0.00 111 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
- 0-H0-28--NI-2CHAVE)
s ! s
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.79 43.54 54.00 -5.46 32.28 34.10 12.03 29.87 @.60 111 360 AVERAGE 1 5180.00 101,29 ----vv -onee- 8491 34.21 12.05 29.88 0.00 111 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C16 of 186

TEL : +86-512-57900158
FCC ID : 2ADZRBEACONS11




FCC TEST REPORT

sPoRTON LAS. Report No. : FR4N0526B
4
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_5180MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
813 1 813
U-HIA-U-H-2A-UA-2C l | T UM UNIZA UKL
ESIUMMMWMM(« ul
48 48
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 548,85 72.32 7400 -1.68 56.05 3411 12.03 29.87 .60 191  TIPENK 1 5180.0 118,35 ----vv -eeee- 10197 34.21 12.05 29.68 o.00 191 71 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
650 50
-8 U-NI-2CIAVG N1 2402V
48 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.93 53.21 54.00 -0.79 36.95 34.10 12.03 29.87 @.60 191 71 AVERAGE 1 5160.00 108,42 ----vv -=nem- 92.04 34.21 12.05 29.88 0.00 191 71 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C17 of 186

TEL : +86-512-57900158
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ssamanas. FCC TEST REPORT

Report No. : FR4N0526B

Pol. Horizontal Vertical
1HL&W&I(II&Mm) mL&vﬁI(ﬂMﬁm}
1138 1138
075 975
3 i T iy DN URAINLEE
gy LT iy iy B _ 1| N
U-SILA-U-N-28-U-H0-2CAVG) — T 1 _ . “-““-i-"ﬂi\—”-j”qﬁvﬂ
- T 1= - - - 0l
444 N s vy z m"wd " 4 Lk P! ekl m.wn )
Peak L B o v
15 "
Av 3
9 i 183
7000 920. 11400, 13600. 15800. 18000
7000 9200, 1140, 13600. 15800 16000 Frequency (WHz)
Frequency (MHz)
. Linit Read At (able Preamp Aux APos TPos
Linit Read ot Cable Preamp  Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . . . . . __ Pz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B m  deg
Mz dBul/m dBuV/m  dB BV dBm B B dB m deg 1 B8267.00 46.66 74.60 -27.34 62.83 35.93 15.41 66.71 @.e@  --  -- PEAK
1 10368.08 44.28 68.28 -13.92 54.73 37.46 17.54 65.45 0.08 -- PEAK 2 10360.00 44.40 68.20 -13.80 54.85 37.46 17.54 6545 0.0 - - PEAK
2 15549.00 43.30 74.08 -15.63 50.93 40.04 2165 6430 .00 300 360 PEAK 3 11930.80 51.20 74.00 -22.80 58.52 35.50 19.01 6491 @@ - - PEAK
3 15540.00 35.29 54.00 -18.71 37.90 40.04 2165 6430 .00 300 360 AVERAGE 4 15540.00 46.69 74.00 -27.31 49.30 40.84 21.65 6430 0.0 .- -- PEAK
Sporton International Inc. (Kunshan) Page Number : C18 of 186

TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311



ssomonas. FCC TEST REPORT

Report No. : FR4N0526B

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH44_5220MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
813 813
MLUNILZA UM l | T U UNIZA UKL
50 50
(PRI BT n T NVAPRPR IR PRSP
48 48
Peak
325 35
163 163
sl 5044, 5088, 5132 517, 520 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Llevel Line Margin Level Factor  Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 514428 6076 74.00 -13.30 44.42 3412 12.03 29.87 0.0 124 360 PEAK 1 5220.00 11603 ----vv -=---- 99,51 34.33 12.08 29.89 0.00 124 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
813 813
650 50
U-H1--2A-U-A-2C1AVE) L L N1 2A-A0-2CYG)
a8 ! a8
Av
) 325 35
163 163
sl 5044, 5088, 5132 517, 520 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5e62.61 43.06 54.00 -5.94 3179 34.22 1197 29.83 .00 124 360 AVERAGE 1 5200.00 107,03 ----vv -=nem- 99.49 34.34 12.09 29.89 0.00 124 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311

Page Number 1 C19 of 186




SPORTON LAB.

FCC TEST REPORT

Report No. : FR4N0526B

Pol. Horizontal Fundamental
LHLM(‘IMWH“
1133“““\
15 \W
03
W -HI1-U-H0-2A-U1-2C
65.’9 N"ﬁ\ni\ 1
M-’w,l.‘ml A ) .Iwh,nau AN iy
488
Peak Blank
35
163
50 5268, 536, 5364, 542, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 538435 58.71 74.00 -15.29 4173 34.54 12.24 29.88 0.00 124 360 PEAK
LHLM(‘IMWH“
138
QT.EWK
03
850
\ U124 V)
ay - L
Avg Blank
35
163
50 5268, 536, 5364, 542, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 53829 47.59 54.00 -6.41 30.63 3453 1223 29.80 @.00 124 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311
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ssomonas. FCC TEST REPORT

Report No. : FR4N0526B

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH44_5220MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim) :
1138 1138
45 95
813 813
i A U-NIL2A-UNI-2C) ] | T UM UNIZA UKL
50 50
48 48
Peak
325 35
163 163
sl 5044, 5088, 5132 517, 520 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5M45.24 67.67 74.00 -6.33 5139 3412 12.03 29.87 0.0 167 TG PEMK 1 5200.00 124,34 --veev ovmeee 107,80 3434 12.09 29.89 0.00 167 76 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
813 813
650 50
i -8 U-A-2C1AVE) L L N1 2A- 020G
B 9
Av
) 325 35
163 163
sl 5044, 5088, 5132 517, 520 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 506456 52.78 54.00 -L22 36.41 3423 1198 29.84 @.00 167 76 AVERAGE 1 5200.00 114,25 -=veev oomeee 97.71 .34 12.09 29.89 0.00 167 76 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C21 of 186
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swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Vertical Fundamental

Lol

11.!..'2\.‘1W
14 k%\

Wy U-HI-4-U-N-2A A2

654 W
%W o ‘FM"“H Ll bt
@4
Peak Blank
38
163
5 5268, 536 5364, 512 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 538L77 63.69 74.00 -10.31 46.73 3453 1213 1.80 000 167 76 PEM

Lol

134 W
915

‘\\_‘_ 4 UNA-U-N-2A-U-H0-2 V)
488 e
Avg Blank

35

163

50 5268, 536, 5364, 542, 5460

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53786 5215 5400 -1.85 35.12 3451 12.13 .81 .00 167 76 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C22 of 186
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311



ssamanas. FCC TEST REPORT

Report No. : FR4N0526B

Pol. Horizontal Vertical
1HL&V&I(lilm‘ﬂm) mLmI(dHNPm)
1138 1138
075 975
3 iy DN URAINLEE
gy g N 1 M| 50 — ! ]
. 5 ) UM 2A-UNILZCIAVG)
S I I N 448 " e
48 L Lokl s ;‘m o
Peak bt 25
15 "
Av 3
9 i 183
7000 11400, 13600. 15800, 18000
000 9200, 11400, 13600, Frequency (WHz)
Frequency (MHz)
. Ant Cable Preamp  Aux APos  TPos
Linit Real  Ant Cable Preanp Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor
- . d dbu dBfm db dB m o deg
MHz dew/m dBuV/m  dB BV dB/m  dB 1 10440.00 45.52 68.20 -22.68 55.72 37.54 17.61 65.3% - - PEAK
1 1044p.08 44.57 68.28 -23.63 54.77 37.%4 17.61 65.35 Q.08 7 11983.73 51.27 74.60 -22.73 58.58 38.58 19.82 64.91 - - PEAK
2 15660.08 63.17 74.00 -10.83 65.61 40.16 274 6434 @.08 3 15660.60 66.37 74.60 -7.63 68.81 40.16 21.74 64.34 360 156 PEAK
3 15660.00 48.78 54.80 -5.22 5121 40.16 2L75 64 0.00 4 15668.08 51.85 S4.88 -2.15 S4.19 40.16 21.74 64.34 360 156 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of 186
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR4N0526B
6
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH48_5240MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B -HIA-U-H0-28-UA-2C B
l | T UM UNIZA UKL
. %W "
R ottt
48 48
Peak
325 35
163 163
240 5284, 5308, 5312, 5416, 5460 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5375.67 59.51 74.00 -14.49 42.59 34.50 12.23 2981 0.0 113 205 PEXK 1 5240.00 117,33 --veev oomeee 10874 3438 1211 29.9% 0.0 113 285 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
813 813
50 50
U124 V) L L U102
s 1 s
Av
) 325 35
163 163
240 5284, 5308, 5312, 5416, 5460 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 53%.64 46.9 54.00 -7.10 29.84 3459 12.25 2978 @.00 113 205 AVERAGE 1 5240.00 107,41 ---evv -eneee 99.85 34.36 12.19 29.9% 0.00 113 285 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C24 of 186
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR4N0526B
6
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH48_5240MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
I
1138 1138
45 95
B -HIA-U-H0-28-UA-2C B
" l | T UM UNIZA UKL
i W Hl
[ hemriitr i
48 48
Peak
325 35
163 163
240 5284, 5308, 5312, 5416, 5460 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5485.00 63.08 74.00 -10.92 46.01 34.60 12.26 29.79 0.0 108 58 PEAK 1 5240.00 121,02 ----vv =enem- 10443 3438 1211 29.9% o0.00 100 55 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 !
45 95
813 813
50 50
U122 V)
48 448
Av
) 325 35
163 163
240 5284, 5308, 5312, 5416, 5460 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5480.14 51,58 54.00 -2.42 34.51 34.60 12.25 2978 @.00 108 58 AVERAGE 1 5240.00 111,96 ----ev -=nom- 95,37 3438 1211 29.9% o0.00 100 58 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C25 of 186
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swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Horizontal Vertical
mL&v&I(ﬂ&Nﬁn} mLﬂeI(dHNHn)
1138 1138
5 i
3 i T iy DN URAINLEE
i) _1 q; i g iy _ 1| i
u.nth.umu.:uq.\vc) — L LI “% .umu.juqavg
- - B ) ) 488 1 Lot
48 ;i L rppTon W i P oy
. b by w "
Peak Ryl oo i
325
15
Av 3
9 i 183
7000 9200. 11400, 13600. 15800, 18000
7000 9200, 1140, 13600, 15800 16000 Frequency (WHz)
Frequency (MHz)
. Linit Read At (able Preamp Aux APos TPos
Linit Read ot Cable Preamp  Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . . . . . __ Pz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B m  deg
Mz dBul/m dBuV/m  dB BV dBm B B dB m deg 1 1p430.00 45.19 68.20 -23.01 55.27 37.58 17.65 65.31 @.ee  --  -- PEAK
1 10430.08 45.00 68,28 -13.20 55.88 37.58 17.65 65.31 8.8 - -- PEAK 2 1199409 51.09 74.60 -22.91 SB.41 35.59 19.02 6493 0.0 - - PEAK
2 15726.08 63.53 74.08 -10.47 65.84 40.26 2179 6436 0.0 373 355 PEAK 3 1572000 62.76 74.00 -11.24 65.07 40.26 21.79 6436 .00 242 270 PEAK
3 15720.00 45.64 5408 -5.36 50.96 40.25 2179 6436 .00 373 355 AVERAGE 4 15720.00 43.56 54.00 -5.44 50.67 40.26 2179 64.36 0.0 242 270 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C26 of 186
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ssomonas. FCC TEST REPORT

Report No. : FR4N0526B

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH38_5190MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 {
45 95
813 813
i U-HIA-U-H0-2A-UA-2C l | T UNIA-UNIZA UKL
50 WMMMMW % 650 W
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5148.59 66.81 74.00 -7.19 50.54 3411 12.03 29.87 0.0 112 360 PEAK 1 5190.00 107,32 ----ev -emee- 99.89 34.25 12.06 29.88 0.00 112 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
U-NI-A2-N-2A-U-0-2CAVG
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.65 53.68 54.00 -0.32 37.42 34.10 12.03 29.87 @.00 112 360 AVERAGE 1 5190.00 97,05 ----ev -onee- 86.67 34.21 12.05 29.88 0.00 112 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311
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swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Horizontal Fundamental
LHLMNMWM
138
QT.EM\
03
\ -HI1-U-H0-2A-U1-2C
850 W*‘,‘m i
oMl gttt e
488
Peak Blank
35
163
5190 5244, 5298, 5352, 5406, 5460
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53L56 58.47 74.00-15.53 4151 3453 1213 2.80 .00 112 360 PEAC

Lol

134
I” K T

L U-N-1--N-2-U--2C AV )
@4 - 1

Av Blank
9 18

163

519 524, 5298, 5352, 5406, 5460
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 548425 46.89 5400 -7.11 19.82 3460 12.26 29.79 .60 112 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C28 of 186
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR4N0526B
7
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH38_5190MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
T T PR SILEATED T T T s
650 WWWW Ll W 50
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5147.66 69.16 74.00 -4.B4 52.89 3411 12.03 29.87 0.0 108 59 PEM 1 5190.00 110,64 ----vv -vnee- 9,26 34.21 12.85 29.88 0.00 100 59 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 i 1
813 813
50 50
U1 --2A-U-0-2C AV
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.65 53.87 54.00 -0.13 37.61 34.10 12.03 29.87 @.00 109 59 AVERAGE 1 5190.00 93.24 --seev oomeee 76,75 3431 1.07 29.89 0.00 100 59 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C29 of 186
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swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Vertical Fundamental

1H|.ﬂd(dmlwml

134

14

B3

U-HI-4-U-N-2A A2
0 v"m_,wn T ’
b‘MM T YRV VIIPIY N FW ST H b

@4
Peak Blank

38

163

590 5244, 5298 5352 5408 5460

Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5428.% 59.24 74.00 -14.76 4218 .60 12.19 29.83 .00 1@ 59 PEMC

Lol

134

IM""-1

l\ U-N-1--N-2-U--2C AV )

Av Blank
9 18

163

519 524, 5298, 5352, 5406, 5460
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53846 47.92 54.00 -6.08 3111 3443 1221 29.83 .00 108 59 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C30 of 186
TEL : +86-512-57900158
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ssamanas. FCC TEST REPORT

Report No. :

FR4N0526B

Pol. Horizontal Vertical
1‘,lreu!\mi(ll&]‘ﬂm) mLeveI(dHMm)
138 1138
w5 s
iy NN " L L
L _ 1| j
i iy L LT 50
650 5 UNIA-U-NI-2A-U-NI-2C(AVG)
L ) UAIH-UN2A NG Y e —— ol "
1 T — o I Mt
Peak ——— e i 25
325
Avg 163
163
7000 9200. 11400. 13600, 15800 18000
Frequency (MHz
i . 114, 1360, 1580, 18000 ey ()
Frequency (MHz)
Linit Read At (able Preamp Aux APos TPos
. Freq Level Line Margin Level Factor Loss Factor Factor Renark
Linit Read  Ant Cable Presmp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Wi B B G B B @ & a dg
- 1 103000 4.36 63.10 -23.84 %475 .48 1755 65.42 0.0 - - PEAK
Mz dBu/mdBuV/m B BV B B B M8 o deg 1 197787 SL33 7400 2267 SB.64 3B.53 19.80 £4.99 0.0 - - PEAC
1 10380.00 4.9 68.20 -B.24 55.35 37.48 1755 65.42 .08 - PERC 3 15570.08 47.79 7400 -26.21 50.36 40.97 2167 6431 0.0 180 350 PEAK
1 155000 6.3 74.00 2017 4940 4007 2L67 6431 .08 - PERK 4 15570.00 35.45 54.80 -18.55 38.00 40.88 2065 6431 0.0 100 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C31 of 186
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ssomonas. FCC TEST REPORT

Report No. : FR4N0526B

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH46_5230MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
: o L€4¢l ({BuVim) : o Lvel [dBuVim)
1118 1138 i
i3 5
813 8.3
UNIH-U-NI-2A U2 ] T UIA-UNI-2A-U-2C
B0 ! ' B0
48 48
Peak
5 5
163 18.3
SEI‘[][] 532 5164, 5196, 528, 5260 1000 20, o0, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Tos Uoit Rl Ant Cable Preamp  uc Hos Thos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freg Level Line Margin Level Factor  Loss Factor Factor Renark
‘A‘Hmm_ﬁmm_dﬁ_da_dﬁ_mm Wiz dBuV/m dBu/m B dBV dB/m A8 A8 dB o deg
UOSHAR .97 TAED -0 4769 ML .03 B 0 1B 360 PEM LSO HLTY -eeee ooee BRI WM LB BB MW 1D 30PN
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
i3 975
813 813
650 50
U122 AVG) -8 U--2A-U-H0-2C
e, [I— L- A
48 448
Av
g 5 35
163 163
SEI‘UU 5132 5164, 5196 5228, 5260 150[] 2200, 00, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1514997 43,65 54.00 -5.35 3239 3410 1203 29.87 0.8 123 360 AVERAGE 1523000 101,39 ---ev woeee- B85 3434 1209 2989 0.0 123 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR4N0526B

Pol. Horizontal Fundamental
LHLMNMWH“
11MWNU\4~.4NM\
14 L
i ' M'W‘“\A,‘ UAILUNA UL
654 MW i
WMW ; Pt
@4
Peak Blank
18
163
5 5256, 5292, 538 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 5386.31 58.09 74.00 -15.91 4119 34.55 12.24 29.88 0.00 123 360 PEAK
LHLMNMWH“
134
14 \
B3
654 \
““-\\ U-N-1--N-2-U--2C AV )
388 — 1
Avg Blank
18
163
5 5256, 5292, 538 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 539335 47.22 5400 -6.78 30.20 34.57 12.24 29.79 0.0 123 360 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-5

12-57900158

FCC ID : 2ADZRBEACON311

Page Number
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ssomonas. FCC TEST REPORT

Report No. : FR4N0526B

8
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH46_5230MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
813 813
U-H-1-U-H0-28-UN-2C l | T UM UNIZA UKL
50 i PRSI 50
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 514673 68.35 74.00 -5.65 52.88 3411 12.03 29.87 0.0 108 60 PEAK 1 5230.00 11414 --veev oomeee 97.60 34.34 12.09 29.89 0.00 100 60 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
A 2A-U NI-LCIAVG) L L -1 U-H-2A-U-H0-2C
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.97 5137 S4.00 -2.63 35.11 34.10 12.03 29.87 @.00 108 60 AVERAGE 1 5230.00 101,34 --veev oveeee B4.78 34.36 12.19 29.9% 0.00 100 60 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311

Page Number : C34 of 186




swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Vertical Fundamental
1H|.M(dmlwml
15 \/\
i ‘ .,-”f“
W -HI1-U-H0-2A-U1-2C
c {y
B A T
488
Peak Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 537.88 59.60 74.00 -14.40 42.61 3455 1224 2980 000 18 60 PEAC

1HL&W&I(dl!ll\ll'lml
138
w5 \
03
850 L

I U124 V)
ay — I

Avg Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5393.88 43.61 54.00 -5.39 3158 3458 1224 29.79 .00 108 6O AVERAGE

Sporton International Inc. (Kunshan) Page Number : C35 of 186
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311



ssamanas. FCC TEST REPORT

Report No. : FR4N0526B

Pol. Horizontal Vertical
mL&V&I(ﬂ&Nﬁn} mL&vﬂI(dHNPm)
1138 1138
075 975
i3 TR Ve i NN TN
UL SR I I e UL | _ 1| N
UG 2AL AV R 5 ~ 1 UNIALNI-2A-U-NILZC(AVG)
I N - 2 48 ENT T rewY
44 VLR R FYYFge AT b m e o
dan b pll e kil Ll —_—
Peak e e -
325 "
Av 3
9 i 183
7000 9200. 11400. 13600, 15800, 18000
000 9200. 11400, 13600, 15800, 18000 Frequency (WHz)
Frequency (MHz)
. Linit Read At (able Preamp Aux APos TPos
Linit Read ot Cable Preamp  Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . . . . . __ Pz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B m  deg
Mz dBul/m dBuV/m  dB BV dBm B B dB m deg 1 10460.00 44.41 68.20 -23.79 54.55 37.56 17.63 65.33 @.ee  --  -- PEAK
1 10460.08 44.70 68.28 -13.48 54.86 37.56 17.63 65.33 8.8 - -- PEAK 2 1199473 5103 74.00 -22.97 5B.34 35.59 19.03 6493 .0 - - PEAK
1 15699.00 S1.B8 74.88 -22.12 54.27 4019 2177 6435 0.0 180 352 PEAK 3 15690.08 54.92 74.60 -19.88 57.31 40.19 2177 6435 0.00 300 160 PEAK
3 15690.00 37.47 54.00 -16.53 39.86 40.19 2177 6435 .00 100 352 AVERAGE 4 15690.00 39.76 54.00 -14.24 415 40.19 2177 6435 0.00 300 160 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311
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ssomonas. FCC TEST REPORT

Report No. : FR4N0526B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE80_CH42_5210MHz

ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
] LA -U-H-2A-0g-2 l | | UN-H2A AL
Bl Mww " B4 et
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5147.89 64.93 74.00 -9.07 48.66 34.11 12.03 29.87 0.0 341 IS PEN 1 5210.00 16276 ----vv -=--m- 86,27 3431 12.07 29.89 0.00 M1 15 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 i 1
813 813
650 50
UL 2A-UNI-ICIAVG)
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5147.84 5199 S4.00 -2.01 35.72 3411 12.03 29.87 @.60 341 15 AVERAGE 1 5210.00 93.32 --seev ooeees 76,86 34.28 12.07 29.89 0.00 341 15 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311

Page Number 1 C37 of 186




swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml
138
g b
03 \
k\ -HI1-U-H0-2A-U1-2C
850 ] i
MWMWWMJ " o]
488
Peak Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5375.60 57.79 74.00 -16.21 40.87 3450 1213 1.81 om0 M D5 PEK

Lol

134

U-N-1--N-2-U--2C AV )

388 1

Av Blank
9 18

163

520 5256, 5292, 5328, 5364, 5400
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53084 47.13 5400 -6.87 30.36 .40 1221 .84 o.e0 341 15 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C38 of 186
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311



ssomonas. FCC TEST REPORT

Report No. : FR4N0526B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE80_CH42_5210MHz

ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 ;
45 95
813 813
1 U-HI-U-H-28-0A0 2 l | | UN-H2A AL
ESIUWMW W B0 Wﬂw
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 SM47.17 66.75 74.00 -.15 50.48 3411 12.03 29.87 0.0 166 A PEAK 1 5210.00 106,18 ----vv -=---- 89.80 34.21 12.05 29.88 0.00 166 74 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
1
813 813
650 50
U-N-A-A-A-U-H-2CAVG)
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5142.89 50.78 54.00 -3.10 34.49 3413 12.03 29.87 @.00 166 74 AVERAGE 1 5210.00 82,43 ----ev -onee- 55,92 34.36 12.19 29.9% 0.00 166 74 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311

Page Number 1 C39 of 186




swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Vertical Fundamental
1H|.ﬂd(dmlwml
134
QT.E/W'N /|
B3 \
\/\ U-HI-4-U-N-2A A2
a4 \ 1
i FAORTARTPITIH PALPON D)
@4
Peak Blank
18
163
5 5256, 5292, 538 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53204 60.99 74.00 -13.10 44.86 3445 1210 283 o.00 166 74 PEM

Lol

134

L\ UNMLUALZALAL8)
48 o ‘

Av Blank
9 18

163

520 5256, 5292 5328, 5364, 5400
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53L7% 49.08 S4.00 -4.92 32.24 3445 1210 .83 .00 166 74 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C40 of 186
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311



swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Horizontal Vertical
mLeveI(dBqu) mLeveI(d&Mm)
1138 1138
w5 3
813
813 P U-NI-A-U-NI-2A-ULNI-2C
U-N-A.U-NI-ZA-U-NEL2C L 1 ] !
iy S 1L LT s Lt —
850 3 ULN-A-U-NI-2A-U-NIL2C{AVG)
I _ U-N-A-GN02A-U-HI-2CAVG)) Y I y - ) a |
484 1 7 N e “t\‘“
m TR TR Moy M
Peak T e o 125
325
Av 163
g 163
7000 9200, 11401!i I-Iz1 15800, 18000
0 . 11410, 13600 15800 18000 reaeney )
Frequency (MHz)
Linit Read At Cable Preamp Aux  APos  TPos
Linit Rl ot CGhlepreap Ao Mo s Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark T WeGWmeam B G0 @ B B B m b
- - 1 833540 47,31 74.00 -26.69 667 35.9 15.47 6673 @@ - -- PEAK
Wb/ B A3 B0 db/m B B B o deg 2164000 46,25 600 1LY 6.5 IS U759 6538 0.0 - - PENK
1 1p420.00 45.48 68,20 -20.72 95.75 37.52 17.59 65.3% @.ee - -- PEAK 3 1199693 51,18 74.00 -22.82 58.48 38.60 19.03 64.93 0.0 --  -- PEAK
2 15630.0@ 47.38 74.80 -26.62 49.86 48.13 270 64.33 Q.08 160 360 PEAK 4 15630.00 47.39 74.00 -26.61 49.87 40.13 2172 64.33 0.00 388 368 PEAK
3 15630.00 35.94 54.00 -13.06 33.40 40.09 21.69 £4.32 0.00 100 360 AVERAGE 5 15630.00 36.12 54.00 -17.88 38.65 4010 21.69 64.37 0.8 300 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C41 of 186
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311



FCC TEST REPORT

sPoRTON LAS. Report No. : FR4N0526B
10
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11a_CH52_5260MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
(i {134 1
45 95
813 813
LN -2 l | | UNIU-HL2A NG
50 i W 50 W
b
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5167.78 568.07 74.00 -15.93 4164 34.27 12.01 29.85 0.0 316 12 PEN 1 5260.00 111,68 -----v -=--=- 9.9 .40 12,12 29.9% 0.0 316 12 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
U122 AVG) L L -2 -2
44! 3
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5182.21 46.44 54.00 -7.56 30.00 34.29 12.00 29.85 @.00 316 12 AVERAGE 1 5260.00 10277 --=evv -enees 86,15 34.40 12,12 29.9% 0.00 316 12 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311

Page Number

1 C42 of 186




swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml
134
QT.E{V\
B3
\1 U-HI-4-U-N-2A A2
A
654 |
(T A Ui TR R M |
@4
Peak Blank
18
163
5260 5300, 5340, 5380, 5420, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5379.28 60.01 74.00 -13.99 43.07 3452 1213 B.81 o.e0 306 12PEK

Lol

134

L\/\ {--A-UNI 202G AV
388 N 1

Av Blank
9 18

163

5340, 5380,
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5426.81 47.21 54.00 -6.79 30.14 3460 12.19 29.82 .00 316 12 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C43 of 186
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311



samronas. FCC TEST REPORT Report No. : FR4N0526B
10
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11a_CH52_5260MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
813 813
l | T U NALALLC
650 1 50
Mﬁr ol a4 A n Y
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 S17.75 6L71 74.00 -1.19 45.33 34.3 12.01 29.86 .00 1 5260.00 116,84 ----vv -veee- 1021 3440 12,13 29.9% o0.00 119 66 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
650 50
U-N-A-M-2A-U-S0-2CAVG) U822
_1— ——— — ——
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy

1 5183.37 49.34 S4.60 -4.66 32.99 34.29 12.00 29.85 .00

1 5260.00 107,97 ----ev -eeee- 91,35 M40 1212 9.9 0.00

119 66 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311

Page Number

: C44 of 186




ssamanas. FCC TEST REPORT

Report No. : FR4N0526B

Pol. Vertical Fundamental
LHLM(‘I&M"“
1138 “\J\
14 \
i U’U. U-HI-4-U-N-2A A2
[ — .
NW‘WM/"NW AR A A M, v A
@4
Peak Blank
18
163
5260 5300, 5340, 5380, 5420, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 53%.69 60.56 74.00 -13.44 43.50 3459 1225 29.78 0.0 119 66 PEAK
LHLM(‘I&M"“
134
97.5\/-\“‘
B3
654 \v
W U-N1-U-N-2A-U--2C AV
@4
Avg Blank
38
163
5260 5300, 5340, 5380, 5420, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5418.%% 49.11 54.00 -4.89 32.04 34.60 12.18 29.81 .00 119 66 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311

Page Number

: C45 of 186




ssamanas. FCC TEST REPORT

Report No. : FR4N0526B

Pol. Horizontal Vertical
1HL&V&I(Ii&]‘ﬂm) 1HL&\N}I(dlm‘lﬁm)
1138 1138
075 975
i UNITUNAINCE M" — [ e
i) g I 1 e e i n_ —
UM DN A NLZCIATG) — L VI u.uglﬂuu.:uqavg
B - » » 48 1 u
mj ) TR AT gAY L-#“‘l'“h o I "
Peak e 2 i
15 "
Av 3
9 i 183
7000 920. 11400, 13600. 15800. 18000
7000 9200, 1140, 13600. 15800 16000 Frequency (WHz)
Frequency (MHz)
. Linit Read At (able Preamp Aux APos TPos
Linit Read ot Cable Preamp  Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . . . . . __ Pz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B m  deg
Mz dBul/m dBuV/m  dB BV dBm B B dB m deg 1 10520.600 44.92 68.20 -23.28 54.89 37.60 17.69 65.26 @.ee  --  -- PEAK
1 10520.08 44.88 68.28 -24.12 54.05 37.60 17.69 65.26 0.00 -- PEAK 2 119993 52.46 74.00 -21.54 59.76 35.60 19.03 6493 0.0 - - PEAK
1 15780.00 47.30 74.08 -16.70 49.40 4044 21.B4 6433 0.00 100 360 PEAK 3 15780.00 43.44 74.00 -15.56 50.54 40.44 Q1.4 6433 0.00 300 360 PEAK
3 15780.00 34.90 54.00 -19.08 37.03 40.43 2134 6430 0.00 100 360 AVERAGE 4 15730.00 36.06 54.00 -17.94 38.17 40.43 21.84 6438 0.00 300 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311

Page Number

: C46 of 186



FCC TEST REPORT

sPoRTON LAS. Report No. : FR4N0526B
11
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11a_CH60_5300MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
U-HI1-U-H0-20-Uf2C l | U UNIZA UKL
650 i MM 50
Bdnstti, " Trndeaii o " hy
48 48
Peak
325 35
163 163
sl 5060, 510, 5180, 5240, 5300 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5¢75.88 57.68 74.00 -16.32 4129 34.25 119 29.84 0.0 268 368 PEAK 1 5300.00 118,58 ----vv -=--=- 93,93 M.40 12.16 2991 0.00 268 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
L1028 2CHAVE) L L U102 -2
48 1 448
Av
) 325 35
163 163
sl 5060, 510, 5180, 5240, 5300 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5135.88 46.02 54.00 -7.98 29.69 34.16 12.03 29.86 @.00 268 360 AVERAGE 1 5300.00 101,99 ----ev -onee- 85,35 .40 12,15 2991 0.00 268 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C47 of 186

TEL : +86-512-57900158
FCC ID : 2ADZRBEACONS11




swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml
1134
97.5\/’\
B3
U-HI-4-U-N-2A A2
(411 "fwml'! N‘\r 1
V W i L, Ruviniop Ly PR
@4
Peak Blank
18
163
5300 5320, 5340, 5360, 5380, 5400
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5395.58 59.32 74.00 -14.68 42.53 3442 1221 184 .00 268 360 PEAK

Lol

134

El f\
97--‘ V \
B

UN-LALA DAL
44 . 1

Av Blank
9 18

163

5340, 5360,
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 539851 47.24 5400 -6.76 30.017 34.60 12.15 2.78 .00 268 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C48 of 186
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311



ssomonas. FCC TEST REPORT

Report No. : FR4N0526B

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11a_CH60_5300MHz

ANT

CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
813 813
l | U -UNIZA UKL
50 50
bR SN
48 48
Peak
325 35
163 163
sl 5060, 510, 5180, 5240, 5300 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5142.84 61.69 74.00 -12.31 45.40 34.13 12.03 29.87 0.0 155 5B PEM 1 5300.00 116,31 ----vv -onem- 99.67 3440 12,15 2991 0.0 155 58 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
650 50
L1028 2CHAVE) L L U122
48 448
Av
) 325 35
163 163
sl 5060, 510, 5180, 5240, 5300 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5142.40 50.41 54.00 -3.59 34.12 34.13 12.03 29.87 @.00 155 58 AVERAGE 1 5300.00 107,79 ----ev -eeee- 9114 .40 1216 2991 0.00 155 58 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311

Page Number : C49 of 186




swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Vertical Fundamental

LHLMNMWM

138 A

15

03 W

-HI1-U-H0-2A-U1-2C
M
850 N 1
s Attt

488
Peak Blank

35

163

5300 530, 5340, 5360, 5380, 5400

Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53%6.74 6188 74.00 -12.12 45.08 34.43 1221 2.84 o.e0 155 58 PEM

Lol

134

N \/\ {-I-A-UNI- 202G AV
W M f

Av Blank
9 18

163

5340, 5360,
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53743 49.17 5400 -4.83 3205 3450 1213 1.1 .60 155 58 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C50 of 186
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311



FCC TEST REPORT

SPORTON LAB.

Report No. : FR4N0526B

Pol. Horizontal Vertical
1HL&V&I(Iili]‘ﬂm) 1HLiml(dlm‘lﬁrn)
1138 1138
075 975
3 i T iy DN URAINLEE
i) L LT g iy _ 1| !—E i
I il!-lA-U- ILECAVG) 1 5 ~ ) U-Hl1-ﬁ-ll1.\-l]-jﬂ(‘.{ﬁ@
- T 1= - — - 0l 4 I
m \‘ " ol bl P w‘" L L N n .“ l“l qu Sk
"y . WA Ll o w
Peak o bt -
15 "
Av 3
9 i 183
7000 920. 11400, 13600. 15800. 18000
7000 9200, 11400, 13600, 15800 16000 Frequency (WHz)
Frequency (MHz)
. Linit Read At (able Preamp Aux APos TPos
Linit Read ot Cable Preamp  Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . . . . . __ Pz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B m  deg
Mz dBul/m dBuV/m  dB BV dBm B B dB m deg 1 10609.00 44.35 74.60 -29.65 54.15 37.60 17.77 65.17 @.00 - - PEAK
1 10660.08 44.83 74.88 -19.17 54.63 37.60 17.77 65.17 @.08 -- PEAK 2 1197713 50.97 74.60 -13.03 58.28 35.58 19.01 6499 @@ - - PEAK
2 15960.00 43.38 74.08 -15.62 S0.46 40.48 2194 6442 0.00 100 360 PEAK 3 1590.00 43.47 74.00 -15.53 5.55 40.40 2194 64.42 Q.00 300 360 PEAK
3 15900.00 35.51 54.00 -18.40 37.55 40.41 2193 6441 0.00 100 360 AVERAGE 4 15000.00 36.34 54.00 -17.66 38.42 40.40 2194 64.42 0.00 300 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C51 of 186

TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311



FCC TEST REPORT

sPoRTON LAS. Report No. : FR4N0526B
12
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 138 !
45 95
B -HIA-U-0-28-UA-2C B
LY l | I UNIA-UNIZA UL
654" W 'W 50
Nt A bl g W""MM
48 48
Peak
325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5350.22 62.16 74.00 -11.99 45.33 34.40 12.21 29.84 0.0 251 360 PEAK 1 5320.00 112,42 ---eev oomees 95,73 M40 1218 29.89 0.00 B 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
U122 V) L L U102
48 448
Av
) 325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 535054 43.13 54.00 -5.87 3135 3441 12.21 29.84 2.0 251 360 AVERAGE 1 5320.00 103,17 ---nev oomeee B6.48 34.40 12,15 29.89 0.00 251 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C52 of 186
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR4N0526B
12
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B 1 -HIA-U-H0-28-UA-2C B
[i l | T UNIA-UNIZA UL
50 i 50
48 48
Peak
325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5350.80 7196 74.00 -2.04 55.19 3440 12.21 29.84 .60 151 60 PEAK 1 5320.00 117,78 ----vv -onee- 10109 34.40 12,18 29.89 o.00 151 60 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
50 50
U122 V)
48 448
Av
) 325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5350.67 52.42 54.00 -1.5B 35.65 34.40 12.21 29.84 2.0 151 60 AVERAGE 1 5320.00 188,76 -----v -=--=- 92.07 M40 12,18 29.89 0.00 151 60 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C53 of 186
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ssamanas. FCC TEST REPORT

Report No. : FR4N0526B

Pol. Horizontal Vertical
1HL&V&I(li&]‘ﬂm) mLmI(dHNPm)
1138 1138
075 975
i3 TR Ve i NN TN
UL L LT UL | _ 1| N
UM DN A NLZCIATG) — L e
I ] N . 44 | sl "
e P R ST PREPIR I i e Wiwjvﬁ
Peak et it il 25
15 "
Av 3
9 i 183
7000 9200. 11400, 13600. 15800, 18000
7000 9200, 1140, 13600. 15800 16000 Frequency (WHz)
Frequency (MHz)
. Linit Read At (able Preamp Aux APos TPos
Linit Read ot Cable Preamp  Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . . . . . __ Pz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B m  deg
Mz dBul/m dBuV/m  dB BV dBm B B dB m deg 1 10640.00 44.52 74.60 -29.48 54.20 37.64 17.80 65.12 @.ee  --  -- PEAK
1 10640.08 44.65 74.88 -19.35 54.33 37.64 17.88 65.12 0.00 -- PEAK 2 1199253 S1.14 74.60 -22.86 5B.46 33.59 19.02 64.93 0.0 - - PEAK
2 15960.00 43.84 74.08 -15.96 49.97 40.52 2199 6444 0.00 100 360 PEAK 3 15960.60 53.60 74.60 -20.48 55.53 40.52 21.99 64.44 0.8 326 267 PEAK
3 15060.00 35.87 54.00 -18.13 37.80 40.52 2199 6444 .00 100 360 AVERAGE 4 15068.00 37.49 54.80 -16.51 39.42 40.52 21.99 64.44 0.00 328 257 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311
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ssomonas. FCC TEST REPORT

Report No. : FR4N0526B

13
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE20_CH52_5260MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 138 !
45 95
813 813
; l | T UM UNIZA UKL
il ! i B0
ety
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 514140 62.75 74.00 1125 46.46 3413 12.03 29.87 0.0 307 20 PEX 1 5260.00 112,52 ---nev oomeee 95,90 .40 12,12 29.9% 0.0 307 20 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
U-N-A-N-2A-U-H-2C1AVG) L L -2
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5142.89 521 54.00 -2.79 34.92 3413 12.03 29.87 0.0 307 20 AVERAGE 1 5260.00 101,47 ---svv -eeees B85 3440 12,12 29.9 0.00 307 20 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311
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swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Horizontal Fundamental

Lol

134

U-I-U-HI-2A-U-I-2C

i L 1

TV PN VY By Y A Hebotriirbioglird i ache o Jup I
@4
Peak Blank
18
163
5260 5300, 5340, 5380, 5420, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 543084 6415 7400 -9.75 47.19 360 1219 .83 o007 20 PEM

Lol

134

75

SIS .
w N -2 U-A-2C AV )

Av Blank
9 18

163

5340, 5380,
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5416.% 5182 54.00 -1.18 3476 34.60 12.17 29.81 .00 307 20 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C56 of 186
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR4N0526B
13
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE20_CH52_5260MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
813 813
1 l | T UM UNIZA UKL
SS'UMWMWWWMWW ' il
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5140.47 64.46 74.00 -9.54 48,16 34.14 12.03 29.87 0.0 153 241 PEMK 1 5260.00 118,53 ----vv -enee- 10191 3440 12,12 29.9% o0.00 153 241 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
650 50
U1 U-N-2A-U-H0-2CAVG) L L LML 2AA0-CEANG)
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy

1 518499 52.88 54.00 -1.12 36.45 34.28 12.00 29.85 0.0 153

241 AVERAGE

1 5260.00 108,07 ----vv -=--m- 91.45 .40 12.12 9.9 0.00

153 241 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311
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swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Vertical Fundamental
1H|.ﬂd(dmlwml
g™
15
i -HI1-U-H0-2A-U1-2C
‘ 1 M-WLNM
850 LY i ; s
488
Peak Blank
35
163
5260 5300 5340, 5340, 5400, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5385.37 65.59 74.00 -B.41 48.61 3454 1224 2980 o.e0 153 41 PEMC

Lol

134

!ﬂ‘T

03 \

\,__\ U-NI-A40-H-28-U-H-2C1AVE)

488

Av Blank
9 18

163

5340, 5380,
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5417.80 53.52 54.00 -0.48 36.46 3460 1217 29.81 .00 153 241 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C58 of 186
TEL : +86-512-57900158
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ssamanas. FCC TEST REPORT

Report No. : FR4N0526B

Pol. Horizontal Vertical
1‘.““Lmi(Iili]‘ﬂm) mL&v&I(ﬂ&Nﬁm}
1138 1138
075 975
i3 TR Ve i NN TN
UL SR I I e UL | _ 1| N
U1 U-NI-28-U-N1-ZC{AVG) — - 2 - . “-"‘-1-?-“1'\-“-"”%@
T B I - 488 | T " !
488 N STy [ IR s | L N L
Peak e -
325 "
Av 3
9 i 183
7000 9200. 11400. 13600, 15800, 18000
000 9200. 11400, 13600, 15800, 18000 Frequency (WHz)
Frequency (MHz)
. Linit Read At (able Preamp Aux APos TPos
Linit Read ot Cable Preamp  Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . . . . . __ Pz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B m  deg
Mz dBul/m dBuV/m  dB BV dBm B B dB m deg 1 10520.00 45.91 68.20 -22.29 55.88 37.60 17.69 65.26 @.ee  --  -- PEAK
1 10520.08 44.70 68.28 -13.48 54.69 37.60 17.69 65.26 0.00 -- PEAK 2 11981.53 S1.40 74.00 -22.60 58.72 33.58 19.01 6491 @@ - - PEAK
2 15780.00 43.86 74.08 -15.94 S0.16 40.44 2134 6433 Q.00 100 2 PEAK 3 15780.600 51.67 74.60 -22.33 53.77 40.44 21.84 6438 @.e@ 282 158 PEAK
3 15780.00 34.78 54.00 -19.20 36.89 40.43 2.4 6430 .00 100 0 AVERAGE 4 15730.00 36.60 54.00 -18.00 38.12 40.42 21.84 64.38 0.0 282 158 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311
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ssomonas. FCC TEST REPORT

Report No. : FR4N0526B

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE20_CH60_5300MHz

ANT

CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 138 !
45 95
813 813
U-HIL-U-H-28A800-2C l | T UNIAUNIZA UKL
B0 1 i B0
s bbb i
48 48
Peak
325 35
163 163
sl 5060, 510, 5180, 5240, 5300 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5186.32 63.49 74.00 -10.51 47.07 34.27 12.00 29.85 0.0 257 18 PEM 1 5300.00 112,46 ----vv -onee- 95,81 .40 12.16 2991 0.0 237 15 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
L1028 2CAVG) L L U102 -2
48 448
Av
) 325 35
163 163
sl 5060, 510, 5180, 5240, 5300 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 513382 5L.67 54.00 -2.93 3475 34.16 12.02 29.86 @.00 237 18 AVERAGE 1 5300.00 102,57 ----vv -enee- 85,92 .40 12.16 2991 0.00 237 15 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311
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swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Horizontal Fundamental

1H|.ﬂd(dmlwml

113-""»’wa

14

B3

U-HI-4-U-N-2A A2

ﬁl:ll 'HMM N 1

b WWMMW‘ Pt PRNNPTWHININ I PN

@4
Peak Blank

18

163

5300 5320, 5340, 5360, 5380, 5400

Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5396.80 63.88 74.00 -10.12 46.84 3458 1215 .79 o0 17 18 PEN

Lol

134

w Rﬂ“‘x_&_— -1 2-U--2€ AV

Av Blank
9 18

163

5340, 5360,
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 539341 5197 S4.60 -1.03 3495 3457 1214 B.79 0.0 137 18 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C61 of 186
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ssomonas. FCC TEST REPORT

Report No. : FR4N0526B

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE20_CH60_5300MHz

ANT

CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
813 813
1 AU A2 l | U -UNIZA U2
650 : i . il 50 L T
48 48
Peak
325 35
163 163
sl 5060, 510, 5180, 5240, 5300 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5143.28 65.84 74.00 -B.16 49.55 34.13 12.03 29.87 0.0 166 92 PEMK 1 5300.00 119.48 ----vv -onee- 102,84 34,40 12,15 2991 000 166 92 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
650 50
L1024 2C1AG) L L U102
48 448
Av
) 325 35
163 163
sl 5060, 510, 5180, 5240, 5300 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5138.84 577 5400 -L13 36.46 3415 12.03 29.87 @.00 166 92 AVERAGE 1 5300.00 10824 ----vv -onee- 91,59 34.40 12.16 2991 0.00 166 92 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311
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swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Vertical Fundamental
1H|.ﬂd(dmlwml
138
15 \m
i ' "nL'WwMW ORI A LN
. i, 1
20 i SR g P
488
Peak Blank
35
163
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5383.%9 65.15 7400 -8.75 48.77 3454 1214 9.0 000 166 92 PEM

mLeveI(dDIlel
138
15
03
850 L
T U124 V)
488
Avg Blank
35
163
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53064 52.89 54.00 -L.11 35.95 3452 12.13 2.81 .00 166 92 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C63 of 186
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ssamanas. FCC TEST REPORT

Report No. : FR4N0526B

Pol. Horizontal Vertical
1‘.““Lew!l(li&]‘ﬂm) o Lewel (4Bu/m)
1138 138
95 05
B1.3 NI B e
U-HI-A-U-N-2A-U-A1-2C U-HI-A-U-N0-2A-U-0-2
g i S L L LT L S e B
I _ U-H3-N-24-U-H0-2C{AVG) | I 5 _ 1 UNIEA-UNI-28-U-NI-2CHAVG)|
48 12 TR § o vy o b
bea o DR o e
15 !
Av
9 163 163
7000 9200, 1140, 13600, 15800, 16000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bn & B B o iy Ml & BN Bn & B B o i
1 10660.08 44.15 74.88 -19.85 53.95 37.68 17.77 65.17 8.8 - -- PEAK 1 10660.08 45.75 74.88 -28.25 55.55 37.68 17.77 65.17 Q.8 - - PEAK
2 15960.00 47.23 74.08 -26.77 49.31 4048 2194 6442 Q.00 100 2 PEAK 1 1199626 50.80 74.80 -13.18 512 38.60 19.83 6493 4.0 - - PEAK
3 15900.00 35.45 54.00 -18.55 37.52 40.41 2193 6441 .00 10 0 AVERAGE 3 15900.00 46.96 74.00 -17.04 49.04 40,40 2194 6442 000 - - PEAK
Sporton International Inc. (Kunshan) Page Number : C64 of 186
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR4N0526B
15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_5320MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 !
45 95
B -HI1-U-0-2A-UA-2C B
f [ l | ™ UNIA-UNIZAUNLZC
el i P i
48 48
Peak
325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5350.95 66.33 74.00 -7.67 49.56 34.40 12.21 29.84 @060 375 B3 PEK 1 5320.00 111,61 ----vv -=nom- 9.92 .40 12,18 29.89 0.0 35 23 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
{ U122 V)
48 448
Av
) 325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 535249 5L78 5400 -1 35.08 3441 12.21 29.84 0.0 375 23 AVERAGE 1 5320.00 101,64 ----vv -onoe- B4.95 3440 12,18 29.89 0.00 375 23 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C65 of 186
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR4N0526B
15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_5320MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
f i UL NLLC i
) l | [ UNIA-UNIZA U2
48 48
Peak
325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5350.22 73.42 7400 -0.5B 56.65 3440 12.21 29.84 0.0 163 92 PEM 1 5320.00 117,99 --veev oomeee 10132 %40 12,7 29.9% 0.0 163 92 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
50 50
1 U124 V)
48 448
Av
) 325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 535.65 53.86 54.00 -0.14 37.09 34.40 12.21 29.84 0.0 163 92 AVERAGE 1 5320.00 107,34 --veev oomeee 99.65 34.40 12,18 29.89 0.00 163 92 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C66 of 186
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR4N0526B

Pol. Horizontal Vertical
1‘,ﬂ“u!\mi(lIBIJ‘ﬂm] 1MLewel(dl!u‘lﬁrn)
138 138
w5 s
i NN " LRt
I DA UL T 7
i iy L LT .
a0 ) UNIA N 2AUNI-ECIAVE)
4 1 U 2A-U-NI2CHAVG)| wl T H - |
m ‘IH i -:"-le m d ol ‘rr' TRy v
Peak ety o 328
325
Avg 16
163
7000 9200. 11400, 13600. 15800, 18000
Frequency (WHz
Ti0 . 1w, 1360, 1540 18000 ey
Frequency (MHz)
Linit Read At (able Preamp Aux APos TPos
. Freq Level Line Margin Level Factor Loss Factor Factor Renark
Linit Read  Ant Cable Presmp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Wi B B G B B @ & a dg
- . o . 1 10640.00 43.38 74.60 -30.62 53.06 37.64 17.80 65.12 @.ee  --  -- PEAK
iz dBuv/m dBuV/m B dBV dB/m B @& m g 1 N9%7.40 5076 7400 3.4 SBO7 359 19.00 6492 0.0 - - PEM
1 10640.00 44,48 74.00 -19.50 S54.16 37.64 17.80 65.12 0.0 - --PEMC 3 15960.60 48.59 74.60 -25.41 50.52 40.52 21.99 64.44 0.8 383 213 PEAK
2 15068.0@ 46.85 74.86 -27.15 46.78 40.52 2199 6444 Q0@ - -- PEAK 4 15068.00 35.94 54.00 -18.06 37.88 46.51 21.99 64.44 0.00 303 213 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR4N0526B
16
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE40_CH54_5270MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 134 1
45 95
813 813
U-HIL AR NI-2C) l | T UM UNIZA UKL
650 i - 50
il . NPT W. e Lttt
48 48
Peak
325 35
163 163
sl 5054, 5108, 5162, 50, 5000 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5126.59 58.23 74.00 -15.77 4188 34.19 12.02 29.86 @0.00 238 360 PEAK 1 5270.00 109,68 -----v -=---- 92,96 440 12,14 29.9% 0.00 B8 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
(LN 2A-L-H-2CAVG) L L U822
48 ! 448
Av
) 325 35
163 163
sl 5054, 5108, 5162. 50, 5000 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5212 45.99 5460 -B.01 29.58 34.25 12.01 29.85 @.00 238 360 AVERAGE 1 5270.00 98.64 ----ev -veee- B2.01 .40 12.14 2991 0.00 238 360 AVERAGE
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swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Horizontal Fundamental

1H|.M(dmlwml

134

Phorsting
14
B3
U-HIH4-U- N2 L2
w1
654 B, ‘
[ Mo, )M.' A'n '"y-““n"‘i"" 1'.1

@4
Peak Blank

38

163

5 5308, 5346 5304, 540 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 543151 59.57 74.00 -14.03 42,91 3460 12.19 29.83 .00 138 360 PEMC

Lol

134

e UNLEUALZALARC8)
48 - 1

Av Blank
9 18

163

5210 5308, 5348, 5364, 5422, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 51053 47.45 5400 -6.55 30.38 3460 12.17 29.80 0.00 238 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C69 of 186
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ssomonas. FCC TEST REPORT

Report No. : FR4N0526B

16
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE40_CH54_5270MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
813 813
ik l | T UNIAUNIZA UKL
50 i Ww 50
48 48
Peak
325 35
163 163
sl 5054, 5108, 5162. 50, 5000 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5167.42 6156 74.00 -12.44 45,13 34.27 12.01 29.85 0.0 179 TAPENK 1 5270.00 117,54 --veev oomeee 10891 3440 12.13 29.9% 0.0 179 74 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
(LML 2A-H-2CAVG) L L U822
s ' s
Av
) 325 35
163 163
sl 5054, 5108, 5162. 50, 5000 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 51486 49.65 54.00 -4.35 33.26 34.24 12.01 29.86 @.00 179 74 AVERAGE 1 5270.00 105,49 ----ev -oneee 88.86 34.40 12.13 29.9% 0.00 179 74 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C70 of 186
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swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Vertical Fundamental

Lol

134

i 'me LA LA NG
A

g0 ALir—

WVWMMMVAI PP "
488

Peak Blank
35
163
5 5308, 534, 5304, 5410, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 539350 63.18 74.00 -10.82 46.40 3441 1221 284 o0 179 74 PEN

Lol

134

. | U-NA--N-2A-U-H-2C AV

Av Blank
9 18

163

5210 5308, 5348, 5364, 5422, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 533320 50.09 54.00 -1.91 33.31 3441 1221 284 o.e0 179 74 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C71 of 186
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swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Horizontal Vertical
mL&v&I(ﬂ&Nﬁn} o Lewel (4Bu/m)
1138 138
95 05
B1.3 NI B e
U-HI-A-U-N-2A-U-A1-2C U-HI-A-U-N0-2A-U-0-2
g i S L L LT g _1 ] I
— L 1 _ 1 UIA-AI-28U-NIL2CHAVG) 1 ) _ 1 UAMUNLAUNLZCAVG)
488 y § e » wm&yﬂlﬂq—!
Pea_k h'h m " 'WHWM”W mu‘-.u ‘r“ L A hast Nm
15 !
Av
9 163 163
7000 9200, 1140, 13600, 15800 16000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bn & B B o iy Ml & BN Bn & B B o i
1 10549.08 45.60 68,28 -22.68 55.53 37.68 17.71 65.24 .88 - -- PEAK 1 10549.08 45.99 68.28 -22.21 55.%2 37.68 17.71 65.4 .88 - -- PEAC
2 15810.00 47.30 74.08 -26.78 49.33 40.49 2187 6439 .00 111 137 PEAK 1 1199933 5159 74.80 -22.41 S5.%0 38.59 19.82 6492 @0 - - PEAC
3 15810.00 35.13 54.00 -18.87 37.17 40.49 2186 6439 0.0 111 137 AVERAGE 3 15810.00 46.57 74.00 -17.13 45.%0 40.49 2187 6439 000 - - PEAC
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR4N0526B
17
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE40_CH62_5310MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
U-HIA-U-H0-2A-UA-2C l | " UM UNIZA UL
50 i 50 W
WMMWWWMMWHWWWM
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.28 57.82 74.00 -16.18 41.56 34.10 12.03 29.87 0.0 228 B PEAK 1 5310.00 108,92 ----vv -=--m- 9.3 M40 1218 29.89 000 28 b PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
U-N-A-M-2A-U-H0-2CAVG) L L U802 -2
4 ! ard 3
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 513675 46.38 54.00 -7.62 30.86 34.15 12.03 29.86 0.0 228 B AVERAGE 1 5310.00 98.18 ----ev -oooe- BL.43 M40 127 9.9 o0.00 28 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C73 of 186
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swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml
134
"W“’W\T“'WW
14 M‘w\
B3
\‘ U-HI-4-U-N-2A A2
Al 1
£ i
Y %M HhapRAM A
@4
Peak Blank
38
163
5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53457 6631 7400 -7.69 49.50 3442 1221 B84 ot0 28 BPEN

Lol

134

\“m U-N1--N-2A-U-A-2C AV )
@4

Av Blank
9 18

163

5340, 5360,
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
153020 5271 54.60 -1.9 35.%4 3440 1221 29.84 000 28 0 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C74 of 186
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR4N0526B
17
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE40_CH62_5310MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
i
1138 1138
45 95
813 813
U-HIA-U-H0-2A-UA-2C l | UM UNIZA UKL
650 WM 50
bt iy Y b
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5188.47 61,34 74.00 -12.66 44.91 34.27 12.01 29.85 0.0 151 241 PEXK 1 5310.00 112,97 ---eev oomeee 96,30 .40 12.17 29.9% 0.00 151 241 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
813 813
650 50
U202 AVG) U802
—1— ——— — ——
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5135.83 49.75 S4.00 -4.25 33.42 3416 12.03 29.86 @.00 151 241 AVERAGE 1 5310.00 9183 ----ev -omee- 7519 .40 1205 2990 e.00 151 241 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C75 of 186
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swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Vertical Fundamental
mLeveI(dBlle)
138 M
QT.EM
03
-HI1-U-H0-2A-U0-2C
" 1
c RFii e
il P B e
488
Peak Blank
35
163
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53708 67.47 7400 -6.53 50.67 3443 1221 .84 o.e0 151 241 PEMC

Lol

134

U-N-1--N-2-U--2C AV )

488

Av Blank
9 18

163

5340, 5360,
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 530.67 5154 5400 -1.46 3477 340 1221 .84 0.0 151 241 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C76 of 186
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swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Horizontal Vertical
13J!Le\mﬂm‘ﬂrn) 1‘,wLozwel(dl!u‘lﬁrn)
138 138
w5 3
8.3
e [I— LN LI 2ADN-2C
U-NI-A-U-NI-ZA-UNE-2C) L 1 ] !
g i I 1L LT s Lt —
80 o 1 , L UNLLUNIAUNIZCG)
L L UALUNRAL LG P T .
e
488 VLTI TR W"‘ i i
ke YR Y i bl 4 Ll
Peak e 325
325
Av 16.3)
9 163
7000 9200. 11401!i mmo 15800, 18000
i . 11400, 1301, 15401, 1000 requenc )
Frequency (MHz)
Linit Read At Cable Preamp Aux  APos  TPos
Linit Rl ot CGhlepreap Ao Mo s Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark T WeGWmeam B G0 @ B B B m b
- 1 B496.00 48.07 74.80 -5.93 63.28 5.9 1570 66.81 @M -- .- PEAK
Mz dBui/m dB/n 8 BV dBm B OB B o deg OGN T3 A -0 4 TG D 6.4 0 - - PEAC
1 1062000 4440 74.00 -29.60 54.13 37.62 17.79 6504 0.8 - - PEAK 31198300 5101 74.00 -22.99 58.32 3858 10.02 64.91 0.0 - -- PEAK
7 15030.00 47.5 7400 -26.44 4957 4046 2096 6443 0.0 100 @ PEAK 4 1503008 47.70 7400 26,30 40.71 4046 2106 6443 0.0 3 B PEAC
3 15030.00 35.50 5400 -18.50 37.54 49.43 L35 6442 0.00 100 @ AVERAGE 5 1503000 .46 5400 -18.54 1745 4047 IL97 64.43 0.0 300 O AVERAGE

Sporton International Inc. (Kunshan) Page Number : C77 of 186
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311



ssomonas. FCC TEST REPORT

Report No. : FR4N0526B

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE80_CH58_5290MHz

ANT

CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
LA -U-H-20p -2 l | " UNIAUNIZA UKL
. | W W W
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 514442 58.35 74.00 -15.65 42.07 34.12 12.03 29.87 0.0 39 17 PEN 1 5290.00 104,08 -----v -=--=- 8735 440 12.16 2991 0.00 309 17 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
813 813
650 50
U202 AVG) L L U328 A
s ! s ‘t,,-f—'—’
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 513676 46.98 54.00 -7.02 30.66 34.15 12.03 29.86 @.00 309 17 AVERAGE 1 5290.00 93,92 ---eev oomeee 7708 M40 1214 299 0.00 309 17 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311
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swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Horizontal Fundamental
mLeveI(dBlle)
134
97="‘f"“m“"""*”"”“h~«
B3
\“ U-HH4-U-N-2A-ULAE-2C
654 } 1
mehi A At Tl
@4
Peak Blank
38
163
5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 533,00 62.09 74.00 -11.91 45.31 3441 1221 B.84 ot0 39 17 PEN

Lol

134

. U-N-1--N-2-U--2C AV )

Av Blank
9 18

163

5340, 5360,
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 535189 50.22 54.00 -1.78 33.45 340 1221 .84 000 39 17 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C79 of 186
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR4N0526B
18
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE80_CH58_5290MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
U-HIL3-U-4-28-0 -2 l | U-HIA-U-H-2ANI-2C
H WWWMWW o .
P
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 51473 62.03 74.00 -11.97 45.64 34.24 12.01 29.86 .00 159 78 PEMK 1 5290.00 108,82 ----vv -=--m- 92,18 M40 12,14 9.9 0.0 159 75 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 i
813 813
650 50
U-N-A-A-2A-U-H0-2C1AVG) L L -1 U--2A-U-H0-2C '%M
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 514278 50.08 54.00 -3.92 33.79 34.13 12.03 29.87 @.00 159 78 AVERAGE 1 5290.00 90.68 -----v -=--m- 7395 M40 1206 2991 0.00 150 78 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C80 of 186
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swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Vertical Fundamental
1H|.ﬂd(dmlwml
1138
o YV
B3
UA-U-NLZA-UAILZC
4 Wttty k™ "‘\-‘,HNJ -
48
Peak Blank
35
163
5300 5320, 5340, 5360, 5360, 5400
Frequency (VHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 537355 64.33 7400 -9.67 47.42 3449 1213 B.B1 om0 150 78 PEM

Lol

134

1 U-N-1--N-2-U--2C AV )

488

Av Blank
9 18

163

5340, 5360,
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53471 5235 5400 -1.65 35.56 34.42 1221 29.84 .00 158 78 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C81 of 186
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Report No. : FR4N0526B

Pol. Horizontal Vertical
1HL&W&I(Il&]‘ﬂm) mL&vﬂI(ﬂMﬁm}
1138 1138
075 975
i3 TR Ve i NN TN
UL L LT UL | _ 1| N
UL DN AL NLZCIATG) — = - | I “'"‘i“ .umu.juqavg
- T 1= - - - 0l
48 jn T e w’"WL iy R A Pl
Fny Lall T ”w el
Peak s g 25
15 "
Av 3
9 i 183
7000 920. 11400, 13600. 15800. 18000
7000 9200, 1140, 13600. 15800 16000 Frequency (WHz)
Frequency (MHz)
. Linit Read At (able Preamp Aux APos TPos
Linit Read ot Cable Preamp  Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . . . . . __ Pz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B m  deg
Mz dBul/m dBuV/m  dB BV dBm B B dB m deg 1 10580.60 45.57 68.20 -22.63 55.41 37.66 17.75 65.19 @.ee  --  -- PEAK
1 10530.08 45.81 68.28 -13.19 54.85 37.68 17.75 65.19 8.8 - -- PEAC 2 11998.49 51.42 74.00 -22.58 5B.73 35.60 19.03 6494 0.0 - - PEAK
2 15876.00 47.10 74.08 -26.98 49.17 40.43 2191 6441 000 100 2 PEAK 3 15870.00 47.50 74.00 -26.48 49.59 40.43 2191 6441 .00 300 B PEAK
3 15870.00 35.98 54.00 -18.00 35.05 40.42 2192 6441 .00 100 0 AVERAGE 4 15870.00 36.17 54.00 -17.83 38.23 4042 2193 6441 0.0 300 B AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311
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19

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE160_CH50_5250MHz

ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
U-HIA-U-H-2A-UA-2C l | T UNIAUNIZA UL
B0 W Bl
48 48
Peak
325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 512,63 63.80 74.00 -10.20 47.43 34.21 12.02 9.8 0.0 252 B PEAK 1 5250.00 96.93 ----ev -omee- 86.23 440 12,18 29.88 0.00 232 b PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
1
813 813
650 50
U128 V)
s \ s
Av
) 325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 512088 43.97 54.00 -5.03 32.60 34.21 12.02 29.86 0.0 252 B AVERAGE 1 5250.00 8751 --s-ev ooeeee 7084 M40 1217 9.9 0.0 %2 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C83 of 186
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Report No. : FR4N0526B

Pol. Horizontal Fundamental
LHLMNMWH“
138
mw W«Ww\
03
L -HI1-U-0-2A-U0-2C
850 { 1
- il
Peak Blank
35
163
5050 5282, 5334, 5316 5418, 5460
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 539585 61.42 74.00 -12.58 44.38 34.58 1225 29.79 0.0 252 @ PEN
LHLMNMWH“
138
15
[ s -
850
U124 V)
ay LI —
Avg Blank
35
163
5050 5282, 5334, 5316 5418, 5460
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 5357.84 43.61 54.00 -5.39 3180 34.43 12.21 29.83 2.0 252 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311
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19

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE160_CH50_5250MHz

ANT CDD 1S2T

Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134 1
98 94
LK 3

U-HIA-U-H0-2A-UN-2C l | | O NIA AL
50 WWMW i
48 48
Peak
325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 515.63 7164 7400 -2.36 55.05 4.4 12.01 29.86 0.00 143 255 PEMK 1 5250.00 106,16 -----v -=--=- 89.65 34.32 12.08 29.89 0.00 143 255 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
813 813
650 50
U880 VG
48 448
Av
) 325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5112.88 53.87 54.00 -0.13 37.47 3425 12.01 29.86 @.00 143 255 AVERAGE 1 5250.00 94,98 ----ev -emee- 7844 3434 12.09 29.89 0.00 143 255 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C85 of 186
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Pol. Vertical Fundamental
mLeveI(leNhn)
138
s it
03 1
H -HIA-U-H0-2A-U-2C
i e !
et SILV oA
488
Peak Blank
35
163
5050 5282, 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 539331 64.69 74.00 -9.31 47.67 3457 124 B9 000 143 195 PEM

LHLMNMWM
134
14

(—"-""““'mem
B3
654 \

1 U-N-1--N-2-U--2C AV )
88 rV\'\V\"' Tttty eem e ]
Avg Blank
38
163
5250 5292 5334, 5316, 5418, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5397.63 52.66 54.00 -1.3 35.86 34.43 1221 20.84 .00 143 155 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C86 of 186
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Pol. Horizontal Vertical
mLeveI(d&Nﬁn) o Lewel (4Bu/m)
1138 134
15 15
w3 B UNIFUNINCE
U-I-1-U-N-2A-U-i-2C L NIA-U-NZAUNI
S SR I I e gy L FE i
DAL AL — L - RIS ""%‘ -HMU-IHCMVQ
- T e - : - | ol 1
488 1 2 ﬂmewm
Peak O P _'.‘m‘ P oy o Amwﬂwm
35 »
Avg .
163
7000 920 11400, 13600. 15800. 18000
7000 9200, 1140, 13600 15800 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  nt Cable Preamp  Aux APos  Tos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m 0B B B B OB dB o deg
Mz dwvfn dBuv/m B BV dB/m BB B dB o deg 1 10508068 45.19 68.20 -23.81 55.28 37.68 17.67 65.28 @.08  -- - PEAK
1 10509.00 4471 68.20 -23.49 5472 37.60 17.67 65.28 @.00 -~ -- PEAK 1 1199840 S0.47 74.80 -23.53 5778 38.60 19.03 64.94 @.00 - -- PEAK
2 15750.00 46.29 74.86 -27.71 45.49 40.35 2182 6437 @@ - -- PEAK 3 15750.00 46.73 74.00 -27.27 48.93 40.35 2182 6437 @@ - - PEAC
Sporton International Inc. (Kunshan) Page Number : C87 of 186
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Report No. : FR4N0526B
20
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 134
975 175
i3 3
CUTTI T
850 § 850 T
ot e L
#4 48
Peak
125 05
163
163
B0 £ Bt B, f
Frequency (MHz) 1000 20, 400, 4600,
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Llevel Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp  Aux
- Freq Level Line Margin Level Factor Loss Factor Factor
Mz dBuV/m dBuv/m B dBw dB/m B A8 dB -
1 5409.71 60.03 74.00 -13.97 42.97 34.60 12.26 29.80 .00 Wz dBuV/m dBuv/m  dB BV dB/m B B
7 S4B9.78 £9.36 68.20 -2.84 48.35 3456 1234 29.89 0.60 1 5500.00 111,64 --vvm woeee 94,68 3452 1,37 9.9 .00
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i
i3 i3
50 Al
N1 M- 2A-U-A-2CEAVG) L L UM 2A-U-D-2CEAVG)|
s ! s
Av
) 125 125
163 163
8560 5362 5414, 5446, 100 0. 0. 4600,
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp  Aux

Freq Level Line Margin Level Factor Loss Factor Factor

Mz deuV/m dBuv/m  dB dBWV dBm B 4B dB
1 542615 47.63 54.00 -6.37 30.56 34.60 12.29 29.82 .00

Freq Level Line Margin Level Factor Loss Factor Factor

Wz dBuV/m dBuv/m o8 dBWV dBfm B 4B B
1 5500.00 102,61 ----vv -=--=- B5.65 34.52 12.37 29.93 0.00

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311

Page Number : C88 of 186




FCC TEST REPORT

sPoRTON LAS. Report No. : FR4N0526B
20
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1
1138 138
15 175
B3 a3
; QNI NI T T L T L s
B0 . A ) T
" " Kb v arh b b 1
488 T
Peak
125 0
163
163
8360 5382 5414, 546, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 53%9.52 63.13 74.00 -10.67 46.06 34.60 12.25 29.78 0.0 174 BLPENK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
2 5469.88 67.51 68.20 -B.69 56.50 3456 12.34 29.89 @4l 174 BIPEAK 1 5500.00 116,78 ----vn woeee- 99.82 4.5 1.3 2993 om0 14 BLPEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
650 50
U828 U-A-2C V) L L LML 2A-A0-CEAVG)
L 448 L"""—-H“—‘
Av
) 325 35
163 163
8560 5302, 5414, 544, 5478, 5510 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 54%.89 50.74 54.00 -3.26 33.69 34.59 12.33 29.87 @.60 174 81 AVERAGE 1 5500.00 108,11 ----vv -vnem- 91,15 4.5 12.37 29.93 o.00 174 81 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C89 of 186
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swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Horizontal Vertical
1‘,IA.‘LMI(lll]]‘ﬂm) o Level (dBuVim)
1138 138
w5 75
i NN i UALINLAUNIC
S L T gy A i
U-NI-1--N-28U-NIL-ZCAVG) —_ - ] _ _ ULNI-UNI-2AU-NI-2CIAVG)|
- T e - I | ol
44 ! P b , UL YR TEL
Peak g kY w Wm o Wit W
35
Avg .
163
7000 9200, 11400, 13600, 156800, 18000
000 9200. 1400 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read ~ Ant Cafle Preamp  Aux  APos  TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m 0B B B B OB dB o deg
Mz dwvfn dBuv/m B BV dB/m BB B dB o deg 1 1loed.be 45.26 74.86 -28.74 54.81 37.88 18.15 470 @08 - -- PEAC
1 11000.00 46,24 74.00 -17.76 5499 37.80 1815 o470 0.0 - --PEMC 1 1199473 50.83 74.80 -23.17 56.14 38.59 19.3 6493 .08 - -- PEAK
2 l650B.0@ 56,58 68.26 -11.62 57.87 41.68 22.34 6443 Q.08 160 183 PEAK 3 16500.08 59.68 68.20 -0.52 60.21 4158 2.3 o4 Q.08 128 243 PEAK
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR4N0526B

Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11a_CH116_5580MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
s o 1
15 175
B3 a3
L AN T T TR ETRE RS
850 1 7 P T
NP SVIPTRW TR ALV, X VUL PRIy WA T '
48 T
Peak
125 05
163
163
8360 5382 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5418.76 62.02 74.00 -11.98 44.95 34.60 12.28 2981 .00 254 360 PEAK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
7 S4B5.37 59.74 68.20 -B.46 4271 3457 1234 29.88 .68 254 368 PEAK 1 5500.00 113,06 ----vn ==-mm- 95.85 3450 12.49 2978 0.0 254 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
U128 U-A-2C1AVE) L L LML 2A-A0-2CEAVG)
s : ] s e
Av
) 325 35
163 163
8560 5302, 5414, 544, 5478, 5510 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5418.30 50.65 54.00 -3.95 32.99 34.60 12.27 29.81 @.00 254 360 AVERAGE 1 5580.00 104,61 ----vv -=--m- B7.40 34.50 12.49 2978 0.00 254 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C91 of 186
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Pol. Horizontal Fundamental
mLﬂd(dBlle]
134
14
B3
UNI-U-H-2A-ULN-2C
654 1
KA ! Jroivds bl Ml b
@4
Peak Blank
18
163
5685 5101, il 573 5740, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 573350 61.49 68.20 -6.71 44.05 34.67 12.69 29.92 0.0 254 360 PEAK

Sporton International Inc. (Kunshan) Page Number 1 C92 of 186
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR4N0526B

Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11a_CH116_5580MHz
ANT CDD 1S2T
Pol. Vertical Fundamenta
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1
1138 138
15 175
i3 3
1 U-HIHA-UL-N-2A-ULAI-2C TUTIL ML AL
55'0wwwmmﬂmemeww~wwmw~wWW 50
#4 48
Peak
125 0
163
163
8360 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5417.60 65.06 74.00 -B.94 45.00 34.60 12.27 981 0.0 155 B2 PEN Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
7 SABLA2 63.40 6B.20 -4.80 46,37 3458 1233 29.88 o.ee 155 B2 PEAK 1 5500.00 119,54 --vem woeeee 102,33 .50 12,49 2978 0.0 155 B PR
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 1138 1
i1 i
i3 i3
50 ]
4 UNI-UNI-2-UNI-2CIAVG) L L N1 N2 U-A-2CAVG) L‘,_/
@4 48
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 541342 53.69 54.00 -0.31 36.62 34.60 12.27 29.88 @.60 155 82 AVERAGE 1 5500.00 118,49 ----ev -eneee 93,28 34.50 12.49 2978 0.00 155 B2 AVERAGE
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Pol. Vertical Fundamental
1H|.M(dmlwml
138
15
03
X U U2 UN-2C
60 it Py e LT C Y P TN
488
Peak Blank
35
163
5685 5101, 5. 5733, 5748, 5785
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 5737.93 6439 68.20 -3.61 46.93 34.68 12.69 2991 .60 155 62 PEMK

Sporton International Inc. (Kunshan) Page Number : C94 of 186
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311



FCC TEST REPORT

SPORTON LAB.

Report No. : FR4N0526B

Pol. Horizontal Vertical
mmﬂ(ﬂm‘lﬁn} o Lewel (4Bu/m)
1138 138
s 5
s UL URAONG * LA URNIC
N Y N M
S 1 LT o 3
AL - - LA
- T e - I | ol
488 = e _Wi Y L L v TP
Peak M ok Py 4 o
35 »
Avg .
163
7000 9200 11400, 13600. 15800. 18000
7000 9200, 1140, 13600 15800 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  nt Cable Preamp  Aux APos  Tos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m 0B B B B OB dB o deg
Mz dwvfn dBuv/m B BV dB/m BB B dB o deg 1 11166.08 45.56 74.80 -28.44 53.82 37.96 18.19 G451 8.8 - -- PEAC
1 11160.00 45.19 74.00 -28.81 53.45 37.96 18.29 64.51 .00 == PEAK 1 1198373 5193 7A.00 -12.67 S9.M4 38.58 19.M2 6491 4.0 - -- PEAK
2 16749.00 58.50 68.28 -9.78 S3.49 4195 2249 6443 0.0 180 200 PEAK 3 1674000 60.72 68.20 -7.48 6071 4195 2249 6443 0.00 140 243 PEAC
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ssamanas. FCC TEST REPORT

Report No. : FR4N0526B

Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml 1M|.M{dmwﬂ|l
138 w 138 1
15 / 915
03 B3
J ™ LA -U-H-2A-UI-2C l ] i T AL
850 - 650
i WWWW* P st
48 Ll P ‘
Peak b
35 35
163 163
5685 5101, 5. 5733, 5740, 5785 1000 0. 30, 4600, 580, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MebunBNE B B B B B B a dy MeBWuBWE B BN B B B B a dy
1 572529 62.74 68.20 -5.46 45.35 34.65 12.68 29.94 0.0 250 360 PEAK 1 5700.00 118,43 ----vv -=nem- 93.23 3460 12.65 30.88 .00 250 360 PEAK
1M|.M{dmwﬂ|l
138
1
915
B3
650
L L N1 2A-A-2CEAVE)
it
T
Avg Blank | e
35
163
1000 0. 30, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 5700.00 101,43 ---nvv -omeee B4.18 34.60 12.65 30.68 0.00 250 360 AVERAGE
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ssamanas. FCC TEST REPORT

Report No. : FR4N0526B

Pol. Vertical Fundamental
LHLMNMWM 1‘,wLewel{dlill\ll'lml
FANN A !
0l Y 0l
138 / Y/ \r\ 138
15 / 915
03 B3
W'J W 4 U-HIA-U-H-2A-UI-2C l ] i T N
65#9 H\IMVH Wl mand aadion o] 65“““ MMM %W
u u e
Wwﬁu‘ww
Peak A
35 35
163 163
5685 5101, 5. 5733, 5748, 5785 1000 0. 30, 4600, 580, 7000
Frequency (WHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MebunBNE B B B B B B a dy MeBWuBWE B BN B B B B a dy
1 572576 65.91 68.20 -2.29 48.52 34.65 12.68 29.%4 0.0 145 GBI PEN 1 5700.00 116,28 -----v -=--=- 98.95 34.60 12.65 30.88 .00 145 BLPEAK
1‘,wLewel{dlill\ll'lml
138 1
915
B3
650
L L M1 2A-A-2CEAVG)
s o
Ty
Avg Blank | PR e
35
163
1000 0. 30, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 5700.08 107,57 -----v -=---- 9832 .60 12.65 30.80 0.0 145 BL AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Horizontal Vertical
mL&v&I(ﬂ&Mm) mL&vﬂI(ﬂMﬁm}
1138 1138
5 i
i UNITUNAINCE M" — [ e
g i S g I 1 e e i n_ —
U-SILA-U-N- 28N 2CAVG) — L i 1 - o ULNILAU-NILZA-0 NI 2C(AVG)
- T 1= - : -t = 0l "
48 PRI Y Y TP e m‘"km L y s n.‘... hw‘ " e el e
Peak i g P
15 "
Av 3
9 i 183
7000 920. 11400, 13600. 15800. 18000
7000 9200, 11400, 13600, 15800 16000 Frequency (WHz)
Frequency (MHz)
. Linit Read At (able Preamp Aux APos TPos
Linit Read ot Cable Preamp  Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . . . . . __ Pz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B m  deg
Mz dBul/m dBuV/m  dB BV dBm B B dB m deg 1 11400.60 S0.54 74.60 -23.16 58.57 30.60 18.50 64.23 @.08 160 278 PEAK
1 11460.08 53.53 74.88 -20.47 6L.26 38.08 18.50 64.23 .00 295 170 PEAK 2 11400.00 39.94 54.00 -14.06 47.67 35.80 18.50 64.23 0.00 100 278 AVERAGE
2 11460.00 40.55 54.08 -13.45 45.25 35.00 18.50 6423 0.0 295 178 AVERAGE 3 1197.60 51.18 74.60 -22.82 5B.49 33.50 19.01 649 @@ - - PEAK
3 17100.00 48.76 68.20 -19.44 40.95 41.40 274 6433 Q.08 - - PEAK 4 1710000 52.01 68.20 -16.19 52.21 4149 22.73 6433 0.0 - - PEAK
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR4N0526B
23
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_5500MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
s o 1
15 175
i3 3
] | L UNIE-R-A -0
850 ) - 850
4#4 48
Peak
125 0
163
163
8360 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 542456 59.43 74.00 -14.50 4.4 3460 12.28 29.82 0.0 248 360 PEAK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
2 546745 61.61 68.20 -6.50 4450 3457 1234 29.89 .60 248 368 PEAK 1 5500.00 112,66 ----vv -=-mm- 95,70 452 1037 2993 0.0 M3 360 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 i3
50 Al
N1 2A-U-A-2CTAVG) L L U-NIA-U-NT-2A--ND-2CEAVG)|
s ! s R
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5459.56 47.49 54.00 -6.51 30.46 34.58 12.33 29.88 @.00 248 360 AVERAGE 1 5500.00 101,14 ----ev oomeee 8418 3452 12.37 29.93 0.00 248 360 AVERAGE
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR4N0526B

23
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_5500MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1
1138 138
15 175
i3 3
0 UM 2AUNI-2C
- GSU—H_I_U]_ITUU_I_LI_I—U—_
et bt Aot gl T !
et
#4 48
Peak ¥
125 05
163
163
8360 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5449.60 63.68 74.00 -10.32 46.62 34.60 1232 29.86 0.0 161  VAPENK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
7 S469.78 67.27 68.20 -B.93 56.26 3456 12.34 29.89 @.ee 16l 74 PEAK 1 5500.00 119,19 ---vm woeee 102,23 452 137 2993 0.0 161 74 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134 1
i1 i
i3 i3
50 ]
N1 2A-U-A-2CEAVG) L L U-NIA-U-NT-2A-U-NI-2CEAVG)|
us us e
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 545060 527 5400 -2.73 3422 3459 1232 29.86 @.00 161 74 AVERAGE 1 5500.00 108,48 -----v -=---- 91.44 3452 12.37 29.93 0.00 161 74 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Horizontal Vertical
mL&veI(d&Nﬁn) o Lewel (4Bu/m)
1138 138
95 05
i UNITUNAINCE B UNIFUNINCE
g i S L L LT L SR I e By
U-SIA-U-N- 28N 2CAVG) U-SIA-U-N- 28 U-NE-2CAVG)
e U] - . — gl e U] - . —_— 4
488 AT P “.WBLF § e
Peak :41 4 il '*-m- wm:l' % 'Iwr o
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 16000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WdumBNn & B B & B # w iy MidumBNn & BW B & B 6 o iy
1 11666.08 46.10 74.88 -27.9 54.85 37.88 18.15 6470 8.8 - -- PEAC 1 11066.08 45.83 74.80 -18.17 54.58 37.88 18.15 6470 8.8 - -- PEAC
2 1198593 50.79 74.88 -13.21 S8.10 3859 19.82 6492 8.8 - - PEAK 1 1199253 50.98 74.00 -13.602 55.30 38.59 19.82 6493 @0 - - PEAC
3 16500.00 58.17 68.20 -10.83 S8.65 41.61 2234 6443 0.00 100 198 PEAK 3 16500.08 62.65 68.20 -5.55 63.14 41.60 2234 6443 0.00 278 203 PEAC
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samronas. FCC TEST REPORT Report No. : FR4N0526B

24

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE20_CH116_5580MHz

ANT CDD 1S2T
Pol. Horizontal Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
138 138 1
15 175
i3 3
" 1 U-HIHA-UL-N-2A-ULAI-2C TUTIL ML AL
- Z a0
M;\.JNMW_J e ANt W
#4 48
Peak "
125 0
163
163
8360 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5415.50 6l.64 74.00 -12.36 44.57 34.60 12.27 29.80 0.0 309 26 PEAK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
7 54490 5B.77 68.20 -9.43 4174 3457 1234 29.88 .80 309 26 PEAK 1 5500.00 112,65 ---vv woeee- 95,44 450 12.49 978 0.0 39 26 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 i3
50 Al

U-N1-U-N-2A-U-A-2CEAVG)
f

L A
s s L_»—»—/

Av
) 325 35
163 163
U U
5350 5302, 5414, 544, 5478, 5510 1000 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5423.40 49.14 5400 -4.86 32.08 34.60 12.28 29.82 @.00 309 26 AVERAGE 1 5500.00 103.43 ---nvv -omee- B6.22 34.50 12.49 2978 0.00 309 26 AVERAGE
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swamranas. FCC TEST REPORT Report No. : FR4N0526B

Pol. Horizontal Fundamental
1H|.M(dmlwml
134
14
B3
UNI-U-H-2A-ULN-2C
654 1
T oyt i .l..“' A ST W PP PR
@4
Peak Blank
18
163
5685 5101, il 573 5740, 5785
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 5729.46 6123 68.20 -6.97 43.82 34.66 12.68 29.93 0.0 309 26 PEAK

Sporton International Inc. (Kunshan) Page Number : C103 of 186
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ssomonas. FCC TEST REPORT

Report No. : FR4N0526B

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE20_CH116_5580MHz

ANT

CDD 1S2T
Pol. Vertical Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1
1138 138
15 175
i3 3
; U-HIHA-UL-N-2A-ULAI-2C TUTI ML L | U AA AL
ESIUWmWMMWMMWW o enrmrA gttt 60
#4 48
Peak
125 0
163
163
8360 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5410.04 64.43 7400 -9.50 47.41 3460 1227 29.80 0.0 168 92 PENK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
7 SABLA2 62.42 6B.20 -5.78 4539 3458 1233 29.88 o.ee 168 92 PEAK 1 5500.00 120,17 ----em woeeee 102,96 3450 12,49 2078 0.0 lee 92 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134 1
i1 i
i3 i3
50 ]
U-NA-1-UN-2A-U-A-2CEAVG) U-N1-U-N-2A-U-A-2CAVG)
e e T e 1 r T
@4 48 \"’*‘———"’
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 542047 52.84 5400 -L16 35.78 34.60 12.28 29.82 @.00 160 92 AVERAGE 1 5580.00 109,38 ----vv -=--m- 92,17 .50 12.49 2978 0.00 160 92 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Vertical Fundamental
mLﬂd(d&le]
134
14
B3
| UNI-U-H-2A-ULN-2C
65#9 IA iy Al
b , m AR AV L s L WP A
@4
Peak Blank
38
163
5685 5101, il 573 5740, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 573480 64.50 68.20 -3.68 47.07 34.67 12.69 2991 .00 168 92 PEAK

Sporton International Inc. (Kunshan) Page Number : C105 of 186
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ssamanas. FCC TEST REPORT

Report No. : FR4N0526B

Pol. Horizontal Vertical
1ML&V&I(ll&]‘ﬂm]
1138
915
3 UNIAURIZATRIE)
S SR S s
- ; L UNLUN2AULCG)
m ! Sl "y Ll Fre " "..‘:‘; ™ Ll
Peak TN by
35
Avg
163
11400, 13600. 15800. 18000
7000 9200, 11400, 13600, Frequency (MHz)
Frequency (MHz)
. Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp A Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor -
N ——— d dBw dBm B B B o deg
Mz dBuV/m dBuV/m B dBW dB/m B OB B 1 11166.08 45.30 74.80 -28.78 53.5% 37.96 18.29 G4.51 8.8 - -- PEAC
1 11160.09 45.66 74.00 -28.34 53.92 37.96 18.29 64.51 .00 1 1198153 50.33 74.80 -13.67 57.65 38.58 19.1 6491 @08 - - PEAC
2 1674.08 53.93 68.28 -9.27 55.92 4195 .49 6443 0.00 3 16740.00 62.00 68.20 -6.20 6199 41.95 22.49 6443 0.0 199 229 PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR4N0526B

Pol. Horizontal Fundamental
LHLM(‘IMWM mLeveHanWm)
1
138 /MJM""W\“ 138
15 / \ 915
03 B3
,,,J I 4 U-HIA-U-H-2A-UI-2C l ] i T QA -UNZA UKL
il L) il —
il bl eyt Wy 0 i it
TR
488 18 AR
W
Peak v
35 35
163 163
5685 5101, 5. 5733, 5740, 5785 1000 0. 30, 4600, 580, 7000
Frequency (WHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MebunBNE B B B B B B a dy MeBWuBWE B BN B B B B a dy
1 5727.50 65.29 68.20 -2.91 47.89 34.65 12.68 29.93 .00 308 29 PEMK 1 5700.00 11175 ---svv -eneee 9450 34.60 12.65 30.80 .00 0@ 29 PEAK
mLeveHanWm)
138
1
915
B3
650
L L M1 2A-A-2CEAVG)
it
|
Avg Blank | I
35
163
1000 0. 30, 4600, 5800 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 5700.00 10,97 ----vv -=nee- B83.72 34.60 12.65 30.68 0.00 300 29 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON311
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ssamanas. FCC TEST REPORT

Report No. : FR4N0526B

Pol. Vertical Fundamental
1HL&W&I(dl!ll\ll'lml mLdeDINIm)
1
138 h 138
A
15 I \ 915
03 B3
J UWM ; 1 LA -U-H-2A-UI-2C l ] i T AL
80 drssa i 650 ]
48 Ith M L L o™
Peak e e
35 35
163 163
5685 5101, 5. 5733, 5748, 5785 1000 0. 30, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MebunBNE B B B B B B a dy MeBWuBWE B BN B B B B a dy
1 572550 66.51 68.20 -1.69 49.12 34.65 12.68 29.%4 .00 165 163 PEAK 1 5700.00 113,56 ----vv -=nom- 96.26 34.62 12.66 29.98 .00 165 103 PEAK
mLdeDINIm)
138
915 !
B3
650
L 1 N1 2A-A0-2CEAVG)
" -
Py
Avg Blank | T
35 ==
163
1000 0. 30, 4600, 580, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos

Freq Level Line Margin Level Factor Loss Factor Factor

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 5700.08 97,63 -----v -=---- B0.38 34.60 12.65 30.08 000 165 183

Remark

AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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